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REF PN QTY DESCRIPTION USAGE

1 812068-835X 1 CLAMP CLAMP
1a 811433-0289 1 SPRING   

2 812062-355X 1 DOWEL DOWEL
2a 811251-2602 2 PIN  
2b 811251-5604 2 PIN  
2c 811251-7604 2 PIN  
3 812062-342X 3 CABLE SUPPORT FOR CABLE

3a 811213-3423 2 SET SCREW  
3b 811220-3321 2 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

3c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
4 812068-830X 1 GUARD GUARD

4a 811213-4224 6 SET SCREW STEEL M12-25 - USE 
300304055 DIN 933 GALV.

 

4b 811220-4321 6 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

4c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

5 812210-961X 1 GUARD PTO GUARD
5a 811213-3222 4 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

5b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

5c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
6 811421-7491 2 BEARING HOUSING HALF OF BEARING HOUSING

6a 811313-1101 1 LUBE NIPPLE  
7 811331-7408 2 BALL BEARING Ball, 40mm ID x 

80mm OD x 56.5mm W
BALL BEARING GE 40 KRRB CC

8 812068-831X 1 TUBE TUBE SUPPORT
8a 811213-3322 2 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

8b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

8c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
9 812062-343A 1 SHAFT SHAFT

9a 811255-4201 1 SNAP RING SNAP 40 MM OUTER - 
USE 7000515140 - fantom DIN 471
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REF PN QTY DESCRIPTION USAGE

10 812068-832X 2 SUPPORT SUPPORT
10a 811213-3224 3 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

10b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

10c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
11 813065-988X 2 BEARING HALF HALF OF BEARING HOUSING

11a 811213-3224 4 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

11b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

12 813064-171X 1 DRAWBAR DRAWBAR
12a 811214-6326 2 SCREW STEEL M20-80 - USE 

100306069 DIN 931 GALV.
 

12b 811220-6321 2 NUT NYLOC M20 - USE 300316016 
DIN 985 GALV.

 

12c 811241-5504 4 WASHER 21-37-3 - USE 300332034 
DIN 125 GALV.

 

13 812063-167X 1 BRACKET HOOP
13a 811241-2507 1 WASHER 13-29-3 DIN 6796 GALV.  
13b 811252-3102 1 COTTER PIN 4-25 DIN 94 GALV.  

14 813062-351D 1 DRAWBAR DRAWBAR
14a 811433-0289 2 SPRING   

15 811340-1449 1 PTO SHAFT  PTO SHAFT
16 812068-836X 1 SUPPORT SUPPORT
17 812750-737X 2 CLAMP CLAMP

17a 811214-3122 2 SCREW STEEL M10-45 - USE 
71301210450 DIN 931 GALV.

 

17b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

17c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
18 811340-1450 1 AXLE  PTO SHAFT PWE 580 SPGF25SW
19 812068-833X 1 GUARD GUARD
20 812068-848X 1 SUPPORT SUPPORT

20a 811213-3224 4 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

20b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.
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REF PN QTY DESCRIPTION USAGE

20c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
21 811330-0103 1 SUPPORT SUPPORT
22 811330-9034 1 HANDLE HANDLE
23 812065-538X 1 BUSHING BUSH

23a 811213-3222 4 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

23b 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
24 813083-733X 1 DOWEL DOWEL

24a 811254-2102 1 PIN QN-FM-5 MM  
25 812068-925X 1 TUBE TUBE SUPPORT

25a 811213-3224 2 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

25b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

25c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
26 811393-0176 1 PTO SHAFT PTO GUARD

26a 811213-2222 4 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

26b 811220-2321 4 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

26c 811241-1503 4 WASHER 9-28-3 DIN 440R GALV.  
27 812068-813X 1 BRACKET BRACKET

27a 811213-3322 2 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

27b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

27c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
28 811317-3043 1 HYDRAULIC CYLINDER CYLINDER
29 811317-9540 1 GASKET SET OF GASKETS
31 812134-239X AR1 HITCH HITCH EYE

31a 811214-6328 2 SCREW  
31b 811220-6321 2 NUT NYLOC M20 - USE 300316016 

DIN 985 GALV.
 

32 812062-085X 1 ARM RELEASE ARM
33 812062-348X 1 DOWEL DOWEL

33a 811241-7401 2 WASHER 30,5-45-2,5 DIN 522 GALV.  
33b 811251-4302 1 PIN  
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REF PN QTY DESCRIPTION USAGE

33c 811251-7406 1 PIN  
34 811431-5398 1 SPRING  COMPRESSION SPRING
35 812062-349X 1 TUBE DISTANCETUBE
36 813123-034X 1 ROPE STRING FOR LATCH

36a 811399-0121 1 HOOK  
37 812068-483X 1 PANEL  PANEL

37a 811220-3922 4 NUT M10 1.8-3.2 cynk.  
37b 811393-0132 1 PLASTIC PLUG   

38 811391-0711 1 PLUG PLUG BOX 7-POLES
38a 811216-1322 3 SCREW   
38b 811220-1122 3 NUT STEEL M5 - USE 300315016 

DIN 934 GALV.
 

38c 811242-1222 3 LOCK WASHER  
39 811340-1455 1 PTO SHAFT PTO-SHAFT

REF FIGURE NUMBER FIGURE NAME

002 002 002
015 015 015
040 040 040
041 041 041
043 043 043
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REF PN QTY DESCRIPTION USAGE

1 813064-162X 1 WIRE  WIRE
1a 811215-4328 1 SCREW M12-30 Q. 8.8 - USE 

300304180 DIN 603 GALV.
 

1b 811220-4321 1 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

1c 811241-3502 2 WASHER 13-42-3 DIN 522 GALV.  
2 811392-0110 1 EYEBOLT M12-123 GALV EYE BOLT M12-123

2a 811220-4321 1 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

3 812060-964X 2 PULLEY PULLEY
4 812060-966X 1 BRACKET BRACKET

4a 811213-4322 2 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

4b 811214-4228 1 SET SCREW STEEL M12-65 Q. 10.9 
- USE 300304237 DIN 931 GALV.

 

4c 811220-4321 3 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

4d 811241-3403 10 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

6 811432-6795 1 TENSION SPRING  TENSION SPRING
7 812060-968X 1 BRACKET BRACKET

7a 811214-4228 2 SET SCREW STEEL M12-65 Q. 10.9 
- USE 300304237 DIN 931 GALV.

 

7b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

7c 811241-3403 7 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

7d 811241-3502 2 WASHER 13-42-3 DIN 522 GALV.  
8 812064-595X 2 LOCKING PLATE LOCKING PLATE
9 813068-805X 1 HINGE HINGE

9a 811213-3322 2 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

9b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

9c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
10 811393-0100 2 TIP RUBBER TIP
17 813064-201B 1 FRAME FRAME
18 813064-317X 2 HUB  HUB
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REF PN QTY DESCRIPTION USAGE

18a 811214-5220 6 SET SCREW STEEL M16-60 - USE 
100306058 DIN 931 GALV.

 

18b 811220-5321 6 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

18c 811241-4502 12 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

19 812062-831X 1 BRACKET BRACKET
19a 811213-3222 2 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

19b 811220-1323 1 NUT NYLOC M6 - USE 300316026 
DIN 985 GALV.

 

19c 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

20 812062-830X 1 CABLE CABLE SUPPORT
20a 811252-5501 1 COTTER PIN  

21 812061-249X 1 GUARD GUARD
21a 811213-3322 2 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

21b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

21c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
22 812061-248X 1 GUARD GUARD

22a 811213-3322 2 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

22b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

22c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
23 812060-619X 2 DOWEL DOWEL

23a 811254-2102 1 PIN QN-FM-5 MM  
30 814000-1051 2 TYRE/TIRE WHEEL 14,00-16 14-PR
40 813064-626X AR2 HUB HUB

40a 811214-5220 6 SET SCREW STEEL M16-60 - USE 
100306058 DIN 931 GALV.

 

40b 811220-5321 6 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

40c 811331-3102 12 BALL BEARING   
41 811323-9089 AR2 HUB CAP  WHEEL
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REF PN QTY DESCRIPTION USAGE

1 812062-451X 1 HANDLE HANDLE
1a 811251-4103 1 PIN  

2 813062-637X 1 BLOCK SHARPENING DEVICE
3 813062-592X 1 HOUSING  HOUSING ASSEMBLED

3a 811213-2322 2 SET SCREW STEEL M8-30 - USE 
300304156 DIN 933 GALV.

 

3b 811214-2224 2 SCREW  
3c 811220-2321 4 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
 

3d 811313-1101 1 LUBE NIPPLE  
4 812062-594X 1 SPROCKET SPROCKET WHEEL
5 812062-593X 1 SPROCKET SPROCKET WHEEL
6 813062-595X 1 SUPPORT SUPPORT F/STONE

6a 811213-2222 4 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

7 813062-596X 1 DISC  SHARPENING STONE
8 812062-463X 2 PLATE END PLATE
9 812062-455X 2 GUIDE GUIDE

9a 811219-0263 2 SCREW M10-20 ISO 7380 GALV.  
10 811343-0406 1 BAR SPANNER NV 27
12 812062-672X 1 TUBE  TUBE
13 812062-450X 1 STOP STOP

13a 811252-3101 3 COTTER PIN  
14 812062-449X 1 GUARD GUARD

14a 811220-3922 2 NUT M10 1.8-3.2 cynk.  
15 812062-389X 1 STOP STOP

15a 811252-3101 3 COTTER PIN  
16 812062-447X 8 SUPPORT SUPPORT

16a 811213-3324 2 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

17 812064-135X 2 TIGHTENER  TIGHTENING PIECE
18 811421-2799 1 BEARING HOUSING FLANGE BEARING

18a 811213-6425 2 BOLT   
18b 811313-1101 1 LUBE NIPPLE  

19 811255-4202 2 SNAP RING SNAP 45 MM OUTER - 
USE 7000515145 - fantom DIN 471

SNAP RING 45 MM OUTER

20 811331-4104 2 BALL BEARING BALL BEARING 6309
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REF PN QTY DESCRIPTION USAGE

21 813064-059X 2 TIGHTENER SEAL
21a 811339-5501 1 RING  

22 813064-766X 2 THREADED ROD READED ROD RIGHT
23 813064-767X 2 THREADED ROD READED ROD LEFT
24 811255-3201 1 SNAP RING QY-SNAP 30 MM 

OUTER - USE 300407011 - fantom 
DIN 471

SNAP RING 30 MM OUTER

25 811331-3311 2 BALL BEARING  BALL BEARING 6206 RS
26 812062-422X 1 DOWEL DOWEL

26a 811313-1101 1 LUBE NIPPLE  
27 813068-382X 1 BEARING HOUSING BEARING HOUSING
28 811421-5702 1 BEARING HOUSING FLANGE BEARING

28a 811214-5420 2 SCREW  
28b 811313-1101 1 LUBE NIPPLE  

29 812062-718X 2 BUSHING  BUSH
30 813062-444X 1 SPROCKET SPROCKET WHEEL 20-TEETH

30a 811251-5404 1 PIN 8-55 - DELTA-coating DIN1481  
31 812060-964X 2 PULLEY PULLEY

31a 811213-4424 1 SET SCREW STEEL M12-45 - USE 
300304048 DIN 933 GALV.

 

31b 811241-2202 3 WASHER 12-15-1.5 DIN 522 GALV.  
32 812064-152X 1 BRACKET BRACKET

32a 811213-4322 2 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

32b 811213-4422 2 SET SCREW STEEL M12-40 - USE 
300304058 DIN 933 GALV.

 

32c 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

33 812060-966X 1 BRACKET BRACKET
33a 811213-4422 2 SET SCREW STEEL M12-40 - USE 

300304058 DIN 933 GALV.
 

33b 811214-4228 1 SET SCREW STEEL M12-65 Q. 10.9 
- USE 300304237 DIN 931 GALV.

 

33c 811220-4321 1 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

33d 811241-3403 11 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV
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REF PN QTY DESCRIPTION USAGE

34 813065-495X 1 GEAR  GEAR
34a 811213-5424 4 SET SCREW QY-Sruba M16-45 

=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

34b 811241-9983 4 WASHER SPEC. 17-25,4-3,4  
35 812065-480X 2 CLAMP CLAMP
37 811393-0176 1 PTO SHAFT PTO GUARD

37a 811213-3224 4 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

37b 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
38 812061-225X 1 SUPPORT SUPPORT

38a 811213-3324 2 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

38b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

39 813064-234A 1 TUBE TUB
39a 811213-5524 6 SET SCREW STEEL M16-50 Q 10,9 

DIN 933 BLACK
 

39b 811220-5323 6 NUT  
40 812062-266B 1 SHEAR BAR  SHEARBAR

40a 811214-4425 8 SCREW  
40b 811241-3403 8 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
 

41 812062-392B 1 SCRAPER STRIPPER
42 812064-636B 1 BRACKET BRACKET

42a 811219-0323 2 HEX SOC SCREW  
43 812064-637B 1 BRACKET BRACKET

43a 811219-0323 2 HEX SOC SCREW  
44 812062-423X 1 WASHER TENSION WASHER
45 811165-0113 1 RUBBER WASHER WASHER RUBBER
46 813062-641X 1 PULLEY PULLEY

46a 811213-2222 6 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

46b 811242-2221 6 BELLEVILLE WASHER  
47 812068-204X 24 BRACKET  BRACKET
48 813060-337X 1 GAUGE RANGE GAUGE
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REF PN QTY DESCRIPTION USAGE

49 811214-5333 48 BOLT STEEL SCREW M18-80 10.9
49a 811220-6119 1 NUT  

50 812064-096X 24 KNIFE BLADE  KNIFE BLADE
51 812064-732X 24 KNIFE  SUPPORT
53 813064-754A 1 ROTOR  ROTOR, 24 KNIVES
54 811341-9526 1 PIN SLIDING PIN
55 811340-9153 2 CROSS CENTRE CROSS

55a 811341-9187 1 LUBE NIPPLE  
56 811340-0197 1 TUBE PROFILE TUBE WITH FORK
57 811340-9051 1 FLANGE FLANGE FORK
58 813064-250X 1 PTO SHAFT PTO-SHAFT

58a 811214-3122 6 SCREW STEEL M10-45 - USE 
71301210450 DIN 931 GALV.

 

58b 811242-3621 6 WASHER  
60 811340-0196 1 TUBE  PROFILE SHAFT WITH FORK
61 812060-790X AR3

2
KNIFE BLADE  KNIFE BLADE, WOLFRAM

62 813064-769B AR1 ROTOR  ROTOR, 32 KNIVES;OUT 
ECO35299199

62 51640788 AR1 ROTOR ROTOR, 32 KNIVES;IN 
ECO35299199

63 812064-096X AR3
2

KNIFE BLADE  KNIFE BLADE
64 812064-732X AR3

2
KNIFE  SUPPORT

66 811214-5333 AR6
4

BOLT STEEL SCREW M18-80 10.9
67 813068-386A 4 TINE  THRUST PAD

67a 811213-4622 1 SET SCREW STEEL M12-60 DIN 
933 GALV.

 

67b 811220-4122 1 NUT STEEL M12 - USE 300315003 
DIN 934 GALV.

 

67c 811241-4502 1 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

68 812068-204X AR3
2

BRACKET  BRACKET
99 813064-483X 1 TOOL KIT SET OF TOOLS F/HD
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REF PN QTY DESCRIPTION USAGE

1 812065-774A 1 DISC  FRICTION DISC
1a 811213-4324 1 SET SCREW STEEL M12-35 - USE 

300304057 DIN 933 GALV.
 

1b 811241-3702 1 WASHER  
2 812062-647X 2 THRUST WASHER THRUST WASHER

2a 811214-4126 1 SCREW STEEL M12-45 - USE 
300304059 DIN 931 GALV.

 

2b 811242-4421 1 LOCK WASHER  
3 812064-215X 1 SHAFT SHAFT

3a 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 
USE 200215288 - fantom DIN 471

 

3b 811338-0111 1 KEY  
4 811331-3306 5 BALL BEARING  BALL BEARING 6207 2RS
5 812063-196X 1 CLAMP CLAMP
6 813068-789X 1 LEVER ROCKER BEARING
7 812064-440X 1 SPROCKET SPROCKET WHEEL 12 TEETH

7a 811251-2401 1 PIN  
7b 811251-5401 1 PIN  
7c 811251-7401 1 PIN  
8 813064-458X 1 TOOTH  PROCKET WHEEL 12-TEETH
9 812060-938X 1 BUSHING BUSH

10 812064-457X 1 SPROCKET  SPROCKET WHEEL 12-TEETH
10a 811255-4102 1 SNAP RING SNAP 47 MM INNER - 

USE 500053424 - fantom DIN 472
 

11 811331-3301 2 BALL BEARING BALL BEARING 6204 2RS
12 813064-312X 1 GUIDE BELT GUIDE

12a 811213-4522 1 SET SCREW STEEL M12-50 DIN 
933 GALV.

 

12b 811220-4322 2 LOCK NUT  
12c 811241-3403 3 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
 

13 812064-449A 1 SPROCKET SPROCKET WHEEL 18 TEETH
13a 811241-8202 1 WASHER 36-52-1,5 DIN 522 GALV.  
13b 811241-8402 1 WASHER SUPPORT 35-45-2,5  
13c 811254-3201 1 PIN SECU8 MM  
14 812064-450A 1 SPROCKET  SPROCKET WHEEL 25 TEETH

14a 811241-8202 1 WASHER 36-52-1,5 DIN 522 GALV.  
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REF PN QTY DESCRIPTION USAGE

14b 811241-8402 1 WASHER SUPPORT 35-45-2,5  
14c 811254-3201 1 PIN SECU8 MM  
15 812064-212X 1 SHAFT SHAFT

15a 811254-3201 1 PIN SECU8 MM  
15b 811255-3202 4 SNAP RING SNAP 35 MM OUTER - 

USE 200215288 - fantom DIN 471
 

16 812064-445A 1 SPROCKET SPROCKET WHEEL 39 TEETH
16a 811213-3225 6 SET SCREW  
16b 811241-8402 2 WASHER SUPPORT 35-45-2,5  
16c 811242-3221 6 WASHER M10 DIN 7980 GALV.  
17 811340-7141 1 COUPLING  COUPLING
18 812064-216X 1 BRACKET BRACKET, LEFT

18a 811214-4126 4 SCREW STEEL M12-45 - USE 
300304059 DIN 931 GALV.

 

18b 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

18c 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

19 812062-671X 3 RING  DISTANCE RING
19a 811241-8402 2 WASHER SUPPORT 35-45-2,5  
19b 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 

USE 200215288 - fantom DIN 471
 

20 812068-788X 1 FOOT STOP
21 811220-7124 1 NUT STEEL NUT M30 Q01
22 811317-3040 1 HYDRAULIC CYLINDER CYLINDER
23 812068-787X 2 ROD THREADED ROD

23a 811220-6122 1 NUT STEEL M20 - USE 300315009 
DIN 934 GALV.

 

24 812066-075X 4 DOWEL DOWEL
24a 811241-5503 4 WASHER 21.0-42-3.5 ISO 7089 

GALV.
 

24b 811251-3301 2 PIN 5-40 - DELTA-coating DIN1481  
25 811431-7691 1 SPRING COMPRESSION SPRING
26 812068-791X 1 SPINDLE SPINDLE

26a 811241-7601 1 WASHER 30-56-4 - USE 100331063 
DIN 125 GALV.

 

27 813064-454X 2 SPROCKET  SPROCKET WHEEL 12 TEETH



004 p3

004



004 p3

004

REF PN QTY DESCRIPTION USAGE

28 811331-3301 2 BALL BEARING BALL BEARING 6204 2RS
29 812060-938X 1 BUSHING BUSH
30 812064-452X 1 SPROCKET  SPROCKET WHEEL 12 TEETH
31 813064-328X 1 TIGHTENER TIGHTENING ANGLE
32 812064-236X 1 SHAFT SHAFT
33 811421-6483 2 BEARING HALF  HALF OF BEARING HOUSING

33a 811313-1101 1 LUBE NIPPLE  
34 812064-441X 1 TOOTH PROCKET WHEEL 16 TEETH

34a 811251-2401 1 PIN  
34b 811251-5401 1 PIN  
34c 811251-7401 1 PIN  
35 812064-456X 1 SPROCKET SPROCKET WHEEL 16/18 TEETH

35a 811251-2601 1 PIN 4-70 - DELTA-coating DIN1481  
35b 811251-5601 1 PIN  
35c 811251-7601 1 PIN  
36 811421-4492 2 BEARING HALF  HALF OF BEARING HOUSING

36a 811213-1126 4 SET SCREW  
36b 811215-5422 2 SCREW  
36c 811220-1323 4 NUT NYLOC M6 - USE 300316026 

DIN 985 GALV.
 

36d 811220-5321 2 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

36e 811241-1207 4 WASHER 6,4-12-1,6 - USE 
300332038 DIN 125 GALV.

 

37 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
40 812065-460X AR1 WHEEL CHAIN WHEEL 21-TEETH
41 812064-448X AR1 SPROCKET  SPROCKET WHEEL 14 TEETH
42 812064-464X AR1 SPROCKET SPROCKET WHEEL 28 TEETH
43 812064-451A AR1 SPROCKET SPROCKET WHEEL 30-TEETH
44 812068-272X 1 FOOT STOP

44a 811214-3228 1 SET SCREW STEEL SCHREW 
M10-65 Q 8.8 - USE 300304040 DIN 
931 GALV.

 

44b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

44c 811241-2402 1 WASHER 10,5-20-2,0 DIN 125 GALV.  
45 812068-271X 1 BUSHING BUSH
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46 811317-9538 1 GASKET SET OF GASKETS 1317-3040/42
50 813068-802X 1 BRACKET BRACKET FOR GUARD
51 811393-0100 2 TIP RUBBER TIP
52 812068-808X 1 BRACKET BRACKET
53 812068-807X 1 ROD  ROD
54 812068-809X 1 SUPPORT  FITTINGS
55 813068-792A 1 BRACKET REVERSIBLE BRACKET
56 812114-175X 6 BUSHING BUSH
57 812068-801X 2 SUPPORT SUPPORT
58 811241-3702 1 WASHER WASHER 13-35-5HARDENED
59 811215-5724 1 SCREW  CARRIAGE SCREW M16-90

59a 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

59b 811241-4502 1 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

REF FIGURE NUMBER FIGURE NAME

002 002 002
011 011 011
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REF PN QTY DESCRIPTION USAGE

1 812060-691X 1 PLATE COUPLING PLATE
2 811432-6698 2 TENSION SPRING TENSION SPRING
3 811250-3601 1 BOLT COTTER BOLT B20 H11-60

3a 811254-2102 1 PIN QN-FM-5 MM  
4 812221-137X 1 NUT NUT

4a 811251-5603 1 PIN 8,0-70 - DELTA-coating DIN1481  
5 812062-374X 1 DOWEL DOWEL

5a 811251-5603 2 PIN 8,0-70 - DELTA-coating DIN1481  
6 812060-694A 1 BUSHING BUSH

6a 811251-4302 1 PIN  
6b 811251-6302 1 PIN  

7 812062-368X 1 SPINDLE SPINDLE
7a 811254-2101 1 SPRING 4 MM  

8 813060-767X 1 HANDLE HANDLE
9 812068-914X 1 DOWEL DOWEL

9a 811241-4403 2 WASHER 17,5-35-2 DIN 522 GALV.  
9b 811241-4503 2 WASHER 17,5-35-3 DIN 522 GALV.  
9c 811252-5299 2 COTTER PIN   
10 812068-913X 1 FOOT STOP
11 812065-375X 1 DOWEL DOWEL

11a 811254-2101 2 SPRING 4 MM  
12 813062-504X 1 ROCKER ARM ROCKER ARM

12a 811251-5504 1 PIN 8-65 - DELTA-coating DIN1481  
13 812010-187A 1 DOWEL DOWEL

13a 811252-4202 2 COTTER PIN  
14 811317-3017 1 HYDRAULIC CYLINDER CYLINDER

14a 811317-9547 1 NOZZLE  
15 813068-375X 1 ARM ROCKER ARM, RIGHT

15a 811213-3324 1 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

15b 811220-3122 2 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

15c 811251-5203 1 PIN  
16 811421-4392 1 BEARING HALF  HALF OF BEARING HOUSING

16a 811213-2222 3 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.
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16b 811220-2321 3 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

16c 811313-2101 1 LUBE NIPPLE  
17 811331-3303 1 BALL BEARING BALL BEARING 6206 2RS
18 813064-062X 1 BEARING HALF  HALF OF BEARING HOUSING
19 812239-062X 1 HOSE HOSE
20 813062-291X 1 ROLLER ROLLER

20a 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 
USE 200215288 - fantom DIN 471

 

21 813064-042X 1 SPH ROLLER BEARING BEARING HOUSING
22 811331-3306 3 BALL BEARING  BALL BEARING 6207 2RS
23 811421-4895 1 BEARING HALF BEARING HALF

23a 811213-2222 3 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

23b 811220-2321 3 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

23c 811313-2101 1 LUBE NIPPLE  
24 813068-374X 1 ARM ROCKER ARM, LEFT

24a 811213-3324 1 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

24b 811220-3122 2 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

24c 811251-5203 1 PIN  
29 811421-5898 4 BEARING HOUSING HALF OF BEARING HOUSING

29a 811213-3322 3 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

29b 811220-3321 3 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

29c 811241-2402 3 WASHER 10,5-20-2,0 DIN 125 GALV.  
31 812064-442X 1 SPROCKET  SPROCKET WHEEL 21 TEETH

31a 811251-2401 1 PIN  
31b 811251-5401 1 PIN  
31c 811251-7401 1 PIN  
32 812064-459X 1 SPROCKET SPROCKET WHEEL

32a 811251-2401 1 PIN  
32b 811251-5401 1 PIN  
32c 811251-7401 1 PIN  
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33 812063-546X 1 BRACKET BRACKET
34 811331-9905 2 BALL BEARING BALL BEARING
35 811421-7493 1 BEARING HOUSING HALF OF BEARING HOUSING

35a 811219-0301 5 SCREW  
35b 811313-1101 1 LUBE NIPPLE  

36 811421-4494 2 SPH ROLLER BEARING HALF OF BEARING HOUSING
37 812065-310X 2 SHARE FILLER
38 812065-147X 2 WASHER SPRING WASHER
39 813064-274X 1 ROLLER ROLLER
40 812064-443X 1 SPROCKET SPROCKET WHEEL 30 TEETH

40a 811251-2401 1 PIN  
40b 811251-5401 1 PIN  
40c 811251-7401 1 PIN  
41 813068-377X 1 TUBE CROSS TUBE

41a 811213-3322 4 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

41b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

41c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
42 811392-0506 2 EYEBOLT  EYE SCREW M10-70 GALV

42a 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

43 811432-4596 2 SPRING TENSION SPRING
44 811317-9850 1 GASKET SET OF GASKETS
45 811421-7492 1 BEARING HOUSING HALF OF BEARING HOUSING

45a 811219-0301 5 SCREW  
45b 811313-1101 1 LUBE NIPPLE  

46 812068-380A 1 ARM LEVER ARM, LEFT
46a 811213-3322 5 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

46b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

47 812068-381A 1 ARM LEVER ARM, RIGHT
47a 811213-3322 5 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

47b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.
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002 002 002
003 003 003
011 011 011
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REF PN QTY DESCRIPTION USAGE

1 812068-380A 1 ARM LEVER ARM, LEFT
1a 811213-3222 5 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

1b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

3 812064-361X 2 PLATE STRIKER PLATE
4 813064-302B 1 SIDE PLATE SIDEBOARD, RIGHT

4a 811219-0307 2 SCREW M12-30  
4b 811220-4321 2 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

4c 811241-3403 2 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

5 813062-721X 1 PLATE BOTTOM PLATE
5a 811213-4322 4 SET SCREW STEEL M12-30 - USE 

300304056 DIN 933 GALV.
 

5b 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

5c 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

6 813064-304B 1 SIDE PLATE SIDE PLATE, LEFT
6a 811219-0307 2 SCREW M12-30  
6b 811220-4321 2 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

6c 811241-3403 2 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

7 813064-455X 2 SPROCKET  SPROCKET WHEEL 14 TEETH
7a 811215-5824 1 SCREW  
7b 811220-5321 1 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

7c 811241-4503 6 WASHER 17,5-35-3 DIN 522 GALV.  
8 812060-938X 1 BUSHING BUSH

8a 811241-5301 2 WASHER 20,2-34-1,5 DIN 522 GALV.  
9 812064-453X 1 SPROCKET SPROCKET WHEEL 14 TEETH

9a 811255-4102 1 SNAP RING SNAP 47 MM INNER - 
USE 500053424 - fantom DIN 472

 

10 811331-3301 2 BALL BEARING BALL BEARING 6204 2RS
11 812065-433X 1 TIGHTENER TIGHTENER
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11a 811213-4722 1 SET SCREW STEEL M12-80 DIN 
933 GALV.

 

11b 811220-4122 1 NUT STEEL M12 - USE 300315003 
DIN 934 GALV.

 

12 812064-460X 1 SPROCKET SPROCKET WHEEL, 25-TEETH
12a 811251-2401 1 PIN  
12b 811251-5401 1 PIN  
12c 811251-7401 1 PIN  
13 813064-288B 1 TUBE CROSS TUBE

13a 811213-5322 4 SET SCREW STEEL M16-30 - USE 
300304208 DIN 933 GALV.

 

14 811331-7408 2 BALL BEARING Ball, 40mm ID x 
80mm OD x 56.5mm W

BALL BEARING GE 40 KRRB CC

15 812068-381A 1 ARM LEVER ARM, RIGHT
15a 811213-3322 5 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

15b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

16 811432-5693 2 TENSION SPRING  TENSION SPRING
17 811392-0507 2 EYEBOLT M10-110 GALV EYE BOLT M10 GALV

17a 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

17b 811241-2402 1 WASHER 10,5-20-2,0 DIN 125 GALV.  
18 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
19 811421-7498 4 BEARING HALF HALF OF BEARING HOUSING

19a 811313-1101 1 LUBE NIPPLE  
20 813065-988X 2 BEARING HALF HALF OF BEARING HOUSING
21 813062-287X 1 ROLLER ROLLER

21a 811241-8202 6 WASHER 36-52-1,5 DIN 522 GALV.  
21b 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 

USE 200215288 - fantom DIN 471
 

22 811421-7491 2 BEARING HOUSING HALF OF BEARING HOUSING
23 813062-296X 2 BEARING HALF  HALF OF BEARING HOUSING

23a 811313-2101 1 LUBE NIPPLE  
24 813062-313A 2 SEAL SEALING PLATE

24a 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.
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25 813062-298B 1 ROLLER ROLLER
26 812064-447X 1 SPROCKET SPROCKET WHEEL 40 TEETH

26a 811251-2401 1 PIN  
26b 811251-5401 1 PIN  
26c 811251-7401 1 PIN  
27 811393-0183 2 RUBBER BUSHING RUBBER BUFFER

27a 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

27b 811241-2402 1 WASHER 10,5-20-2,0 DIN 125 GALV.  

REF FIGURE NUMBER FIGURE NAME

003 003 003
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1 811393-0131 1 HOSE PROTECTION  PLASTIC MOULDING
2 813062-378A 1 GUARD GUARD

2a 811252-3102 1 COTTER PIN 4-25 DIN 94 GALV.  
3 812080-384X 2 HINGE  HINGE

3a 811213-3224 1 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

3b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

3c 811241-2402 1 WASHER 10,5-20-2,0 DIN 125 GALV.  
4 812080-387X 4 RUBBER RING  RUBBER STRAP

4a 811213-3322 1 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

4b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

4c 811241-2402 1 WASHER 10,5-20-2,0 DIN 125 GALV.  
5 812080-469X 4 BUSHING BUSH

5a 811215-2224 1 SCREW M8-25 - USE 300304191 
DIN 603 GALV.

 

5b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

5c 811241-1503 1 WASHER 9-28-3 DIN 440R GALV.  
6 812062-669X 1 BRACKET BRACKET

6a 811214-3322 2 SET SCREW STEEL M10-70 - USE 
300304041 DIN 931 GALV.

 

6b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

7 812062-670X 1 PLATE TIGHTENING PIECE
8 812062-382X 1 GUARD GUARD HOLDER

8a 811215-4324 2 SCREW M12-35 - USE 100311035 
DIN 603 GALV.

 

8b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

8c 811241-3403 2 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

9 813065-289X 1 GUARD GUARD HOLDER
9a 811214-4126 2 SCREW STEEL M12-45 - USE 

300304059 DIN 931 GALV.
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9b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

10 813062-520X 1 GUARD GUARD
10a 811213-3224 4 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

10b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

10c 811241-2308 8 WASHER 11,5-23-1,5 DIN 522 GALV.  
12 812062-583X 1 DOWEL DOWEL

12a 811220-3122 1 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

12b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

13 812062-584X 1 SUPPORT SUPPORT
13a 811213-3224 1 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

13b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

14 812064-263A 2 HOLDER HOLDER
16 813064-293X 1 GUARD GUARD

16a 811213-4322 2 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

16b 811220-4322 2 LOCK NUT  
16c 811434-0107 4 SPRING  
17 811399-0237 3 HANDLE HANDLE

17a 811216-1126 2 SCREW  
17b 811220-1323 2 NUT NYLOC M6 - USE 300316026 

DIN 985 GALV.
 

17c 811241-1206 2 WASHER 6,4-18-1,6 - USE 
300332052 DIN 9021 GALV.

 

18 813064-242X 1 PLATE TOP PLATE, REAR
19 812068-814X 1 GUARD REAR GUARD

19a 811213-3222 5 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

19b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

19c 811241-2308 10 WASHER 11,5-23-1,5 DIN 522 GALV.  
20 812068-812X 1 GUARD SIDE GUARD, REAR
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20a 811213-3222 5 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

20b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

20c 811241-2308 10 WASHER 11,5-23-1,5 DIN 522 GALV.  
21 811393-0100 4 TIP RUBBER TIP
22 813062-358B 1 COVER UPPER PLATE, FRONT

22a 811252-2102 4 COTTER PIN DIN 94 GALV.  
23 812068-815X 1 GUARD GUARD

23a 811213-3222 2 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

23b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

23c 811241-2308 4 WASHER 11,5-23-1,5 DIN 522 GALV.  
24 812068-811X 1 GUARD SIDE GUARD, FRONT

24a 811213-3222 3 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

24b 811220-3321 3 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

25 812062-675X 1 GUARD GUARD HOLDER
25a 811213-4322 1 SET SCREW STEEL M12-30 - USE 

300304056 DIN 933 GALV.
 

25b 811241-3403 1 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

25c 811242-4221 1 WASHER M12 DIN 7980 GALV.  
27 811433-0315 1 SPRING SPRING
28 811399-0270 1 HYDRAULIC CYLINDER CYLINDER
29 813061-236A 1 HANDRAIL HOOP

29a 811213-4322 2 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

29b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

29c 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

30 812061-235X 1 GUARD GUARD
30a 811213-3222 1 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
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30b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

30c 811241-2502 2 WASHER 10,5-22-3 DIN 522 GALV.  
31 812061-229X 1 GUARD GUARD

31a 811213-3322 1 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

31b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

31c 811241-2502 2 WASHER 10,5-22-3 DIN 522 GALV.  
32 812061-227X 1 PLATE STOP PLATE

32a 811213-2222 2 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

32b 811220-2321 2 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

32c 811241-1202 4 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

33 812061-224X 2 LOCK LOCK
33a 811214-1124 1 SET SCREW STEEL M6-35 GALV. 

DIN 931 GALV.
 

33b 811220-1323 1 NUT NYLOC M6 - USE 300316026 
DIN 985 GALV.

 

33c 811241-1203 1 WASHER 6,5-13-1,2 G DIN 522 
GALV.

 

34 811431-1197 2 SPRING COMPRESSION SPRING
35 812061-223X 2 GUIDE GUIDE

35a 811213-2222 1 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

35b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

35c 811241-1202 1 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

36 812069-162X 1 PLATE  BACK PLATE
37 812069-163X 1 TOOL BOX  TOOLBOX

37a 811215-3226 4 SCREW M10-25 Q 8,8 - USE 
7000601587 DIN 603 GALV.
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37b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

37c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
38 812068-894X 1 COVER  COVER

38a 811215-2124 12 SCREW M8-15 DIN 603 8.8 GALV.  
38b 811220-2321 12 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
 

38c 811241-1403 12 WASHER 9-16-2,0 DIN 1441 GALV.  
39 811393-0162 2 RUBBER STRIP RUBBER BACKING

REF FIGURE NUMBER FIGURE NAME

002 002 002
003 003 003
007 007 007
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009

REF PN QTY DESCRIPTION USAGE

1 813068-363X 1 COVER CHUTE
1a 811213-3322 2 SET SCREW STEEL M10-30 - USE 

300304034 DIN 933 GALV.
 

1b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

1c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
2 813064-970A 1 CHUTE CHUTE
3 812125-303X 2 STOP STOP RING

3a 811213-3222 3 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

3b 811241-2502 3 WASHER 10,5-22-3 DIN 522 GALV.  
4 813068-655X 1 CONNECTING BLOCK  CONNECTING PIECE

4a 811220-4321 10 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

4b 811241-3403 10 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

5 813063-606X 1 LEVER LEVER
6 812067-434X 1 SPACER DISTANCE RAIL
7 813062-454X 1 GUARD GUARD

7a 811393-0131 1 HOSE PROTECTION   
8 812080-469X 2 BUSHING BUSH

8a 811213-3222 1 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

8b 811220-3321 1 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

8c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
9 813064-373A 1 HOUSING HOUSING

9a 811214-5224 2 SET SCREW STEEL M16-55 DIN 
931 GALV.

 

9b 811220-5321 2 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

10 813064-411X 5 CLAMP LOCK CLAMP
10a 811214-2122 1 SCREW STEEL M8-35 - USE 

7000550235 DIN 931 GALV.
 

10b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

11 812111-769X 1 TOOTH BEVEL GEAR 10 TEETH
12 812125-264X 1 HANDLE HANDLE
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REF PN QTY DESCRIPTION USAGE

12a 811214-2122 1 SCREW STEEL M8-35 - USE 
7000550235 DIN 931 GALV.

 

12b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

13 812125-267X 1 DOWEL DOWEL
14 812060-230X 1 RING HOOP

14a 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

14b 811434-0101 8 SPRING  
15 813064-160X 1 ROD STOP ROD

15a 811220-4322 2 LOCK NUT  
15b 811241-2202 1 WASHER 12-15-1.5 DIN 522 GALV.  
15c 811241-3403 1 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
 

15d 811254-2101 1 SPRING 4 MM  
16 813064-161X 1 ROD STOP ROD

16a 811241-2202 1 WASHER 12-15-1.5 DIN 522 GALV.  
17 813068-691X 1 BRACKET BRACKET FOR MOTOR
18 813068-694X 1 BRACKET TIGHTENING BRACKET
19 812125-546X 2 BUSHING BUSH
20 812068-698X 1 BRACKET BRACKET
21 813068-821X 1 EXTENSION EXTENSION

21a 811215-3226 4 SCREW M10-25 Q 8,8 - USE 
7000601587 DIN 603 GALV.

 

21b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

21c 811241-2408 4 WASHER 10,5-30-2,5 - USE 
300332043 DIN 9021 GALV.

 

22 813068-819X 1 REINFORCEMENT  REINFORCEMENT
22a 811215-2222 4 CARRIAGE BOLT M8-20 - USE 

300304190 DIN 603 GALV.
 

22b 811220-2321 4 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

22c 811241-1402 4 WASHER  
23 813068-816X 1 REINFORCEMENT  REINFORCEMENT

23a 811215-2222 4 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.
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REF PN QTY DESCRIPTION USAGE

23b 811220-2321 4 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

23c 811241-1402 4 WASHER  
24 812064-834X 2 GUIDE GUIDE ROD

24a 811241-3506 2 WASHER 15-28-3 DIN 1441 GALV.  
24b 811252-4202 2 COTTER PIN  

25 812064-978X 1 WEAR PLATE WEAR PLATE UPPER
25a 811215-3222 9 SCREW M10-20 H-3 8.8 - USE 

7000552510 DIN 603 GALV. - fantom
 

25b 811220-3321 9 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

25c 811241-2402 9 WASHER 10,5-20-2,0 DIN 125 GALV.  
26 812060-985X 1 THRUST RING THRUST RING
27 812066-093A 1 CLAMP LOCK FOR CHAIN

27a 811213-4424 2 SET SCREW STEEL M12-45 - USE 
300304048 DIN 933 GALV.

 

27b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

27c 811241-3403 2 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

29 813225-564X 2 SPROCKET  SPROCKET WHEEL 14 TEETH
30 811363-0259 1 CHAIN  ROLLER CHAIN 75 LINK

30a 811363-9044 1 JOINT  
30b 811363-9046 1 CHAIN LINK   

31 812064-979X 3 WEAR PLATE  WEAR PLATE LOWEST
31a 811215-3222 5 SCREW M10-20 H-3 8.8 - USE 

7000552510 DIN 603 GALV. - fantom
 

31b 811220-3321 5 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

31c 811241-2402 5 WASHER 10,5-20-2,0 DIN 125 GALV.  
32 813064-821X 1 BRACKET BRACKET

32a 811215-3226 6 SCREW M10-25 Q 8,8 - USE 
7000601587 DIN 603 GALV.

 

32b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

32c 811241-2402 6 WASHER 10,5-20-2,0 DIN 125 GALV.  
33 812064-927X 1 COVER COVER
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REF PN QTY DESCRIPTION USAGE

33a 811220-2321 2 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

33b 811241-1202 2 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

34 811317-3039 1 HYDRAULIC CYLINDER CYLINDER
34a 811214-5321 2 SCREW STEEL M16-70 8.8 G DIN 

931 GALV.
 

34b 811220-5321 2 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

34c 811241-4502 2 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

35 811317-9545 2 CLUTCH NOZZLE
36 812064-955X 1 BRAKE  HYDRAULIC MOTOR W. BRAKE
37 811316-0141 1 VALVE SHIFTER VALVE
38 811311-8539 2 WASHER GASKET
39 811311-1409 2 PIPE COUPLING PIPE COUPLING
40 811311-8560 3 RING PACKING RING
41 812307-111X 2 NOZZLE NOZZLE
42 811311-8603 3 COUPLING ANGLE COUPLING
43 811311-1411 3 PIPE COUPLING PIPE COUPLING
44 811317-0847 1 HOSE  HYDRAULIC HOSE L=350
45 811317-0836 3 HOSE HYDRAULIC HOSE L=4000
46 811317-0839 2 HYDRAULIC HOSE HYDRAULIC HOSE L=7350
47 811311-8534 1 SCREW SCREWED CONNECTION
48 811311-8537 5 BRACKET SUPPORT FOR TUBE
49 811311-8600 3 PLATE TOP PLATE

49a 811214-1222 1 SCREW  
49b 811220-1323 1 NUT NYLOC M6 - USE 300316026 

DIN 985 GALV.
 

49c 811241-1207 1 WASHER 6,4-12-1,6 - USE 
300332038 DIN 125 GALV.

 

50 812068-699X 1 GUARD COVER PLATE
50a 811219-0603 4 SCREW M8-16 BN 13916 GALV  

51 813068-696X 1 PLATE TIGHTENING BRACKET
52 811317-9537 1 GASKET KIT  SET OF GASKETS F. 1317-3039
53 813068-364X 1 FLAP CHUTE
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REF PN QTY DESCRIPTION USAGE

53a 811213-3322 2 SET SCREW STEEL M10-30 - USE 
300304034 DIN 933 GALV.

 

53b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

53c 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
54 811432-2296 2 TENSION SPRING SPRING
55 812068-682X 1 SUPPORT BRACKET
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REF PN QTY DESCRIPTION USAGE

1 811362-1207 2 SET OF 2 BELTS  V-BELT SET (2 PCS)
2 811363-0239 1 CHAIN  ROLLER CHAIN 55 LINKS

2a 811363-9058 1 LINK  
2b 811363-9068 1 OFFSET LINK  

3 811363-0203 1 CHAIN ROLLER CHAIN 57 LINK
3a 811363-9053 1 JOINT   
3b 811363-9054 1 CHAIN LINK  

4 811363-0242 1 CHAIN  ROLLER CHAIN 3/4
4a 811363-9053 1 JOINT   
4b 811363-9054 1 CHAIN LINK  

5 811363-0250 1 CHAIN ROLLER CHAIN 111 LINKS
5a 811363-9053 1 JOINT   
5b 811363-9054 1 CHAIN LINK  

6 811363-0237 1 CHAIN ROLLER CHAIN 43 LINKS
6a 811363-9053 1 JOINT   
6b 811363-9054 1 CHAIN LINK  

7 811363-0125 1 CHAIN ROLLER CHAIN SHORT 10 LINKS
7a 811363-9044 1 JOINT  
7b 811363-9046 1 CHAIN LINK   

8 811363-0122 1 CHAIN ROLLER CHAIN LONG 63 LINKS
8a 811363-9044 1 JOINT  
8b 811363-9046 1 CHAIN LINK   

9 811363-0131 1 CHAIN ROLLER CHAIN 53 LINKS
9a 811363-9044 1 JOINT  
9b 811363-9046 1 CHAIN LINK   
10 811363-0251 1 CHAIN  ROLLER CHAIN 113 LINKS

10a 811363-9074 1 LINK  
10b 811363-9075 1 CHAIN LINK  

11 811363-0401 1 CHAIN ROLLER CHAIN 105 LINKS
11a 811363-9044 1 JOINT  
11b 811363-9046 3 CHAIN LINK   
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REF PN QTY DESCRIPTION USAGE

1 812062-442X 1 SPROCKET SPROCKET 36-TEETH
1a 811241-8202 5 WASHER 36-52-1,5 DIN 522 GALV.  

2 811241-8202 5 WASHER 36-52-1,5 DIN 522 GALV. WASHER 36-52-1,5.
3 811254-2102 1 PIN QN-FM-5 MM SPRING PIN 5 MM
4 812064-648X 1 ECCENTRIC EXCENTRIC
5 812064-649X 1 PLATE TIGHTENING PLATE
7 812062-644X 1 TUBE DISTANCE TUBE
8 812065-626X 1 SHAFT SHAFT

8a 811241-9403 2 WASHER  
8b 811255-4201 2 SNAP RING SNAP 40 MM OUTER - 

USE 7000515140 - fantom DIN 471
 

9 811241-9403 2 WASHER WASHER 40-50-2,5
10 811331-4303 2 BALL BEARING BALL BEARING 6308 2RS
11 811255-4201 2 SNAP RING SNAP 40 MM OUTER - 

USE 7000515140 - fantom DIN 471
SNAP RING 40 MM OUTER

12 813065-170A 1 SPROCKET SPROCKET WHEEL 20/22 TEETH
12a 811251-3501 1 PIN 5-60 - DELTA-coating DIN1481  
12b 811251-5503 1 PIN 8-60 - DELTA-coating DIN1481  
12c 811251-7503 1 PIN 13-60 - DELTA-coating DIN1481  
14 812064-449A AR1 SPROCKET SPROCKET WHEEL 18 TEETH
15 813064-455X 2 SPROCKET  SPROCKET WHEEL 14 TEETH
16 812060-938X 1 BUSHING BUSH
17 812064-453X 1 SPROCKET SPROCKET WHEEL 14 TEETH
18 811331-3301 2 BALL BEARING BALL BEARING 6204 2RS
19 811255-4102 1 SNAP RING SNAP 47 MM INNER - 

USE 500053424 - fantom DIN 472
SNAP RING 47 MM INNER

21 812064-186X 1 SUPPORT SUPPORT
21a 811213-5422 1 SET SCREW STEEL M16-40 - USE 

300304092 DIN 933 GALV.
 

21b 811214-5626 3 SCREW STEEL M16-220 - USE 
200215449 DIN 931 GALV.

 

21c 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

21d 811241-4403 1 WASHER 17,5-35-2 DIN 522 GALV.  
22 811331-3306 2 BALL BEARING  BALL BEARING 6207 2RS
23 813063-221X 1 SPROCKET SPROCKET WHEEL, 28 TEETH
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REF PN QTY DESCRIPTION USAGE

24 811255-3202 2 SNAP RING SNAP 35 MM OUTER - 
USE 200215288 - fantom DIN 471

SNAP RING 35 MM OUTER

25 812062-929X 1 TIGHTENER TIGHTENING PIECE
25a 811214-5424 1 SCREW  

26 812060-281X 1 TIGHTENER TIGHTENING PIECE
26a 811213-3524 1 SCREW  
26b 811213-3724 1 SET SCREW STEEL M10-90 DIN 

933 GALV.
 

26c 811220-3122 1 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

33 813068-844X 1 BRACKET BRACKET
33a 811213-5422 1 SET SCREW STEEL M16-40 - USE 

300304092 DIN 933 GALV.
 

34 813065-183X 1 SPROCKET  SPROCKET WHEEL 20-TEETH CPL.
34a 811219-0813 1 SCREW  
34b 811220-5321 1 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

35 813065-169X 1 SPROCKET  SPROCKET WHEEL 20-TEETH
35a 811241-5301 2 WASHER 20,2-34-1,5 DIN 522 GALV.  

36 813060-956X AR1 WHEEL SPROCKET WHEEL 17/22 TEETH
36a 811251-3501 1 PIN 5-60 - DELTA-coating DIN1481  
36b 811251-5503 1 PIN 8-60 - DELTA-coating DIN1481  
36c 811251-7503 1 PIN 13-60 - DELTA-coating DIN1481  

REF FIGURE NUMBER FIGURE NAME

060 060 060
064 064 064
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REF PN QTY DESCRIPTION USAGE

1 811317-0880 1 HOSE HYDRAULIC HOSE L=2300
2 811317-0848 1 HOSE HYDRAULIC HOSE L=500
3 811317-0841 2 HOSE HYDRAULIC HOSE L=1700
4 811317-0305 1 COUPLING QUICK CLUTCH LS 1/4
5 811311-1416 1 PIPE PIPE STUB
6 811311-8603 5 COUPLING ANGLE COUPLING
7 811311-8715 1 HYD CONNECTOR  SCREWED CONNECTION
8 811317-0877 1 HOSE HYDRAULIC HOSE L=1850
9 811317-0842 2 HOSE HYDRAULIC HOSE L=6450

10 811311-2304 3 NIPPLE NIPPLE
11 811311-8562 5 PLUG PLUG
12 811311-8534 5 SCREW SCREWED CONNECTION
13 811317-0841 1 HOSE HYDRAULIC HOSE L=1700
14 811317-0880 1 HOSE HYDRAULIC HOSE L=2300
15 811317-0314 2 HYDRAULIC HOSE HYDRAULIC HOSE L=6550
16 811317-0836 3 HOSE HYDRAULIC HOSE L=4000
18 811311-1110 1 HYD CONNECTOR  TEE 1/2
19 811311-8550 1 LUBE NIPPLE  NIPPLE
20 811311-2603 1 SOCKET  SOCKET
21 811311-8535 1 PIPE PIPE STUB
22 811311-8406 2 TEE T-PIECE
23 811317-5017 4 HYDRAULIC HOSE HYDRAULIC HOSE L=600
25 811391-0983 1 BOX CONTROL BOX FCT W. PLUG
26 811317-0757 1 VALVE NON-RETURN VALVE
27 811393-0140 1 CAP PROTECTION CAP BLUE
28 811393-0139 1 CAP PROTECTION CAP RED
29 811317-0302 2 COUPLING CONNECTION F/QUICK-COUPLING
30 811317-1012 4 VALVE VALVE-MODULE
31 811317-9490 1 COIL MAGNET COIL
32 811317-9491 1 O-RING O-RING
33 811317-0958 2 VALVE CYLINDERMODULE - L10
34 811317-9489 1 PLATE ENDPLATE
35 811317-9485 1 COIL MAGNET COIL
36 811317-1057 1 VALVE BY-PASS VALVE
37 811317-0956 1 BOLT SET OF BOLTS - 5 HYDR. FCT.

37a 811220-2922 3 NUT  
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REF PN QTY DESCRIPTION USAGE

38 811317-0953 1 BOLT SET OF BOLTS - 2 HYDR. FCT.
38a 811220-2922 3 NUT  

39 812068-898X 3 BUSHING  BUSH
40 811317-1021 1 SPACER  DISTANCE PIECE
41 811317-1019 1 VALVE VALVE BLOCK
42 811317-9401 1 COIL  COIL
43 811317-1029 1 COIL VALVE COIL
44 811317-1048 1 HYDRAULIC VALVE VALVE BLOCK - NON MD
45 811311-8534 6 SCREW SCREWED CONNECTION
46 811317-9853 1 VALVE VALVE
47 811391-9083 1 SWITCH  SWITCH MOM-OFF-MOM

47a 812068-932X 1 COVER  
48 811391-9085 1 SWITCH  SWITCH MOM-OFF-ON

48a 812068-922X 1 COVER  
49 811391-9088 1 JOYSTICK JOYSTICK W. BUTTON
50 811391-9089 1 STEERING BOX  STEERING BOX F. 1391-0983
51 811391-9090 1 PLATE BOX F. 1391-0983
52 811391-0988 1 CABLE EXTENSION CABLE W. PLUG
53 811391-9080 1 RING  MOUNTING F. STEERING
54 811311-1411 2 PIPE COUPLING PIPE COUPLING
55 812010-394X 1 NOZZLE NOZZLE
56 811311-2630 2 HYD CONNECTOR NIPPLE
57 811311-8538 2 GASKET GASKET
58 811391-9098 1 CABLE CABLE
59 811317-0896 1 HYDRAULIC HOSE HYDRAULIC HOSE L=740

REF FIGURE NUMBER FIGURE NAME

001 001 001
002 002 002
004 004 004
006 006 006
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REF PN QTY DESCRIPTION USAGE

1 81PR80-0841 1 INSTRUCTION  READ INSTRUCTION MANUAL
2 81PR80-0842 1 DECAL  STOP THE ENGINE
3 81PR80-0811 1 WARNING DECAL  WARNING: CHILDREN
4 81PR80-0832 1 DECAL  STICKER MAX 210 BAR
5 81PR80-0814 3 DECAL  WARNING: OIL UNDER PRESSURE
6 81PR80-0861 1 DECAL  WARNING: ELECTRIC CABLES
7 81PR80-0826 4 DECAL  WARNING: CHAIN DRIVE
8 81PR80-0293 2 WARNING DECAL  STICKER WARNING
9 81PR80-0823 2 DECAL WARNING: REMEMBER GUARD

10 81PR80-0821 2 DECAL  WARNING: ROTATING PARTS
11 81PR80-0824 3 DECAL WARNING: ROTATING ROLLERS
12 81PR80-0837 1 DECAL PTO SHAFT/ROTOR
13 81PR80-0125 1 DECAL ILL. OF TIGHTENING
14 81PR80-1069 1 DECAL TORQUE 40 KGM
15 81PR80-0752 1 DECAL  DECAL +/-
16 81PR80-0735 1 DECAL DECAL TRANSPORT
17 81PR80-0819 1 DECAL STICKER ILL OF LOCK
18 81PR80-0820 2 DECAL  ILL. OF LOCK
19 81PR80-0151 3 DECAL  TRANSPORT HOOK
20 81PR80-0734 1 DECAL  REVERSE INDICATOR
21 81PR80-0818 1 DECAL REMEMBER TRANSPORT LOCK
22 81PR80-0804 1 DECAL  540 RPM CCW
23 81PR80-0805 1 DECAL 1000 RPM CCW
24 81PR80-8209 2 DECAL  KONGSKILDE LOGO
25 81PR80-8205 2 DECAL  JF-ORIGIN
26 81PR80-8441 1 DECAL  FCT 1060 RH
27 81PR80-8440 1 DECAL  K-LOGO FCT 1060 LH
96 813889-185X 1 DECAL  TRANSFER F/FCT-1050 PICK-UP
97 813889-187X 1 DECAL TRANSFER F/PICK-UP
98 813890-073X 1 DECAL  STICKERLIST F. FCT DRAWBAR
99 813890-108X 1 DECAL  STICKERLIST F. FCT 1060
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REF PN QTY DESCRIPTION USAGE

1 811213-3224 18 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

STEEL SET SCREW M10-25

3 811315-9358 2 SPH ROLLER BEARING BEARING 30309
4 811315-9160 2 SHIM  DISTANCE WASHER
5 811315-9336 1 COVER COVER
6 811213-3222 10 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
STEEL SET SCREW M10-20

7 811315-9359 1 NUT NUT
8 811315-9360 1 GEAR  CROWN WHEEL
9 811315-9118 1 PLUG PLUG

10 811315-9361 1 WASHER WASHER
11 811315-9116 1 PLUG AIR ESCAPE PLUG
12 811315-9362 1 EXTENSION EXTENSION
13 811315-9120 1 COVER  COVER
16 811315-9365 1 SPH ROLLER BEARING BEARING 30310
17 811315-9366 1 ROLLER CAGE BEARING ROLLER BEARING, LONE 30210
18 811315-9367 1 SHAFT  SHAFT
19 811315-9368 1 OIL SEAL OIL TIGHTENING RING
20 811315-9369 1 EXTENSION EXTENSION
21 811311-2201 2 PLUG  PLUG
22 811315-9370 1 BEVEL PINION  BEVEL PINION WHEEL
23 811315-9371 1 COVER COVER
24 811332-5802 1 OIL SEAL OIL SEAL M 45-85-10
25 811315-9372 1 SHAFT SHAFT
26 811315-9315 1 COTTER PIN COTTER PIN B4-60
27 811315-9373 1 HOUSING  HOUSING
28 811315-9356 1 SHIM KIT SET AF WASHERS
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REF PN QTY DESCRIPTION USAGE

0 811340-1450 1 AXLE  PTO SHAFT PWE 580 SPGF25SW
4 811342-3094 1 GUARD  OUTER GUARD HALF
5 811342-3095 1 GUARD  INNER GUARD HALF

21 811340-9332 1 SPIDER  CROSS AND BEARING KIT CPL
25 811340-9224 1 SPIDER  CROSS
29 811501-0126 1 TUBE  PROFIL TUBE S. S4GA 1400MM
30 811501-0127 1 TUBE PROFIL TUBE W.H GREASE NIP.
33 811340-9227 1 CROSS CROSS
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REF PN QTY DESCRIPTION USAGE

0 811340-1449 1 PTO SHAFT  PTO SHAFT
4 811342-3094 1 GUARD  OUTER GUARD HALF
5 811342-3095 1 GUARD  INNER GUARD HALF
6 811341-9588 1 CLUTCH PACK  SPRING PACK ASSEMBLY
7 811341-9569 4 DISC  FRICTION DISK

11 811340-9410 1 YOKE  WIDEANGLE YOKE
12 811340-9230 1 TUBE  INNER PROTECTION TUBE
15 811340-9600 1 WEDGE WEDGE
16 811340-9596 1 LEAF SPRING LEAF SPRING
21 811340-9227 1 CROSS CROSS
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REF PN QTY DESCRIPTION USAGE

3 811341-9572 1 SPRING DISC SPRING 3MM
4 811340-9204 1 SPRING DISC SPRING 3MM
6 811341-9566 4 PLATE  FRICTION PLATE
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REF PN QTY DESCRIPTION USAGE

0 811340-1455 1 PTO SHAFT PTO-SHAFT
4 811342-3094 1 GUARD  OUTER GUARD HALF
5 811342-3095 1 GUARD  INNER GUARD HALF

21 811340-9332 1 SPIDER  CROSS AND BEARING KIT CPL
25 811340-9224 1 SPIDER  CROSS
29 811501-0126 1 TUBE  PROFIL TUBE S. S4GA 1400MM
30 811501-0127 1 TUBE PROFIL TUBE W.H GREASE NIP.
33 811340-9227 1 CROSS CROSS
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REF PN QTY DESCRIPTION USAGE

0 811350-0067 1 PTO SHAFT  PTO-SHAFT
2 811350-2116 1 CROSSBAR CENTRE CROSS

12 811601-0015 1 TUBE PROFILE TUBE, OUTER
13 811601-0016 1 TUBE PROFILE TUBE, INNER
22 811350-2117 1 SPIDER CENTRE CROSS
61 811350-9005 1 LOCK PIN  PIVOT
97 811350-2119 1 SHIELD  SHIELD, COMPLETE



050 p1

050



050 p1

050

REF PN QTY DESCRIPTION USAGE

1 813064-317X 2 HUB  HUB
1a 811214-5224 8 SET SCREW STEEL M16-55 DIN 

931 GALV.
 

1b 811220-5321 8 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

3 811323-9637 1 SPH ROLLER BEARING BEARING
4 811331-9907 1 TAPERED BEARING TAPER ROLLER BEARING 30209
5 811323-9638 1 TIGHTENER TIGHTENING RING
6 811323-9639 1 SLOTTED NUT CARSTELLATED NUT
7 811252-4201 1 COTTER PIN 5-30 DIN 94 GALV. COTTER PIN 5-30
8 100423089 1 CAP WHEEL CAP
9 811323-9641 6 BOLT BOLT

10 811323-9556 6 NUT M18-1,5 NUT M18-1,5
11 811323-9326 6 WASHER WASHER 7,5MM
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REF PN QTY DESCRIPTION USAGE

1 813064-626X 2 HUB HUB
1a 811214-5224 12 SET SCREW STEEL M16-55 DIN 

931 GALV.
 

1b 811220-5321 12 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

3 811323-9375 1 BEARING ASSY ROLLER BEARING
4 811331-9907 1 TAPERED BEARING TAPER ROLLER BEARING 30209
5 811323-9562 1 TIGHTENER TIGHTENING RING
6 811323-9563 1 SLOTTED NUT CARSTELLATED NUT
7 811323-9547 1 COTTER PIN COTTER PIN
8 811323-9564 1 CAP  CAP
9 811323-9641 6 BOLT BOLT

10 811323-9556 6 NUT M18-1,5 NUT M18-1,5
11 811323-9326 6 WASHER WASHER 7,5MM
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REF PN QTY DESCRIPTION USAGE

1 812068-872X 1 PLATE UPPER PLATE
1a 811213-3222 12 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

1b 811220-3321 12 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

2 812064-174X 1 PLATE UPPER PLATE
2a 811215-3222 10 SCREW M10-20 H-3 8.8 - USE 

7000552510 DIN 603 GALV. - fantom
 

2b 811219-0263 10 SCREW M10-20 ISO 7380 GALV.  
2c 811220-3321 10 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

2d 811220-3922 10 NUT M10 1.8-3.2 cynk.  
2e 811241-2502 10 WASHER 10,5-22-3 DIN 522 GALV.  

3 812064-944X 1 GUARD GUARD
4 812064-194X 1 GUARD GUARD

4a 811220-3922 1 NUT M10 1.8-3.2 cynk.  
5 812064-193X 1 TIGHTENER TIGHTENING
6 812064-195A 1 GUARD GUARD
7 811165-0190 1 COVER COVER
8 812064-498X 1 BOTTOM BOTTOM, RIGHT

8a 811215-3228 8 SCREW M10-20 Q 8,8 - USE 
300304164 DIN 603 GALV.

 

8b 811220-3321 8 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

8c 811241-3403 8 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

9 812062-224X 1 STRIPPER RIGHT STRIPPER
9a 811215-3228 4 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

9b 811220-3122 4 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

9c 811241-2308 4 WASHER 11,5-23-1,5 DIN 522 GALV.  
9d 811242-3221 4 WASHER M10 DIN 7980 GALV.  
10 812064-495X 1 BOARD SIDEBOARD, RIGHT

10a 811215-2222 3 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.

 

10b 811220-2321 3 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 



060 p2

060



060 p2

060

REF PN QTY DESCRIPTION USAGE

10c 811241-1202 3 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

11 812062-264A 1 PLATE TUB
12 812064-496X 1 SIDE PLATE SIDE PLATE, LEFT

12a 811215-2222 3 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.

 

12b 811220-2321 3 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

12c 811241-1202 3 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

13 812064-497X 1 BOTTOM BOTTOM, LEFT
13a 811215-3228 6 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

13b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

13c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

14 812062-225X 1 STRIPPER STRIPPER, LEFT
14a 811215-3228 3 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

14b 811220-3122 3 NUT STEEL M10 - USE 300315001 
DIN 934 GALV.

 

14c 811241-2308 3 WASHER 11,5-23-1,5 DIN 522 GALV.  
14d 811242-3221 3 WASHER M10 DIN 7980 GALV.  

15 812062-219X 1 PROFILE MIDDLE PIECE
15a 811213-2222 9 SET SCREW STEEL M8-20 - USE 

300304153 DIN 933 GALV.
 

15b 811220-2321 9 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

16 813064-180A 1 SIDE PLATE SIDE PLATE, RIGHT
16a 811213-5424 6 SET SCREW QY-Sruba M16-45 

=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

16b 811241-4502 6 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

17 813062-550X 1 TUBE BEARING TUBE



060 p3

060
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060

REF PN QTY DESCRIPTION USAGE

18 812062-668X 1 SUPPORT SUPPORT
18a 811213-3324 1 SET SCREW STEEL M10-35 - USE 

300304035 DIN 933 GALV.
 

18b 811219-0234 3 HEX SOC SCREW  
18c 811220-3321 4 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

19 813062-648X 1 SUPPORT BEARING TUBE
20 813064-175B 1 SIDE PLATE SIDE PLATE, LEFT

20a 811213-5424 6 SET SCREW QY-Sruba M16-45 
=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

20b 811241-4502 6 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

21 813062-247A 1 FRAME FRAME
22 813068-251X 1 HANDRAIL HOOP

22a 811213-4322 4 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

22b 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

22c 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

23 812064-199X 1 SUPPORT SUPPORT
24 812065-224X 1 DEFLECTOR DEFLECTOR
25 812065-225X 1 DEFLECTOR  DEFLECTOR
26 812064-647X 1 FOOT STOP

26a 811219-0264 1 SCREW  
26b 811219-0812 1 SCREW  

28 812062-753X 1 BRACKET BRACKET
28a 811213-5424 2 SET SCREW QY-Sruba M16-45 

=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

28b 811220-5321 2 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

29 812064-191X 1 FOOT STOP
30 812062-754X 1 FORK FORK
31 813062-757X 4 STOP STOP
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REF PN QTY DESCRIPTION USAGE

31a 811214-5324 1 SCREW STEEL M16-75 DIN 931 
GALV.

 

31b 811220-5122 1 NUT STEEL M16 - USE 300315006 
DIN 934 GALV.

 

31c 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

32 811325-2101 2 TYRE/TIRE BALLOON WHEEL 190-150-5
32a 811214-5626 1 SCREW STEEL M16-220 - USE 

200215449 DIN 931 GALV.
 

32b 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

32c 811241-4503 1 WASHER 17,5-35-3 DIN 522 GALV.  
33 811323-9397 1 TUBE TUBE
34 811323-9405 2 BALL BEARING BALL BEARING 6205 Z
35 811323-9073 2 WASHER TIGHTENING WASHER
36 811323-9396 2 LINING LINING
37 812062-751X 4 BRACKET BRACKET

37a 811213-5324 1 SET SCREW STEEL M16-35 - USE 
300304081 DIN 933 GALV.

 

37b 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

38 812068-247X 1 TUBE TUBE
39 811311-8662 2 TUBE  TUBE HOLDER ?28

39a 811219-0344 2 SCREW  
39b 811220-1323 2 NUT NYLOC M6 - USE 300316026 

DIN 985 GALV.
 

39c 811241-1207 2 WASHER 6,4-12-1,6 - USE 
300332038 DIN 125 GALV.
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REF PN QTY DESCRIPTION USAGE

1 812062-533X 1 BUSHING BUSH
1a 811213-5224 1 SET SCREW STEEL M16-25 - USE 

300304091 DIN 933 GALV.
 

1b 811214-5422 1 SCREW  
1c 811220-5321 2 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

1d 811241-4503 8 WASHER 17,5-35-3 DIN 522 GALV.  
1e 811241-5503 1 WASHER 21.0-42-3.5 ISO 7089 

GALV.
 

1f 811242-5421 1 WASHER  
2 813064-988X 2 ARM  LEVER ARM
3 811421-6491 2 BEARING HALF  HALF OF BEARING HOUSING
4 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
5 812228-275X 2 BEARING HALF HALF OF BEARING HOUSING
6 813062-218X 2 TIGHTENER  TIGHTENING

6a 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

6b 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 
USE 200215288 - fantom DIN 471

 

7 813065-193X 1 SPROCKET CLUTCH W./SPROCKET WH. ASS.
8 811341-9164 1 FLANGE FLANGE

8a 811213-3324 3 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

9 811341-9566 2 PLATE  FRICTION PLATE
10 811341-9631 1 RING RALE
11 811341-9557 1 PLATE PRESSURE PLATE

11a 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

12 811341-9591 1 SPRING DISC SPRING
13 811341-9592 1 SPRING DISC SPRING
14 811341-9567 1 FLANGE PRESSURE FLANGE
15 812062-251A 1 SPROCKET SPROCKET WHEEL 28-TEETH
16 812062-647X 1 THRUST WASHER THRUST WASHER

16a 811213-4322 1 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

16b 811242-4421 1 LOCK WASHER  
17 812712-544X 2 BUSHING BUSH
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REF PN QTY DESCRIPTION USAGE

18 813064-983X 2 BRACKET  BRACKET
18a 811213-4324 3 SET SCREW STEEL M12-35 - USE 

300304057 DIN 933 GALV.
 

18b 811220-4321 3 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

18c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

19 812064-918X 2 SUPPORT UPPER FITTINGS
20 811399-0204 2 RING DISTANCE RING
21 812062-677X 1 GUARD GUARD
22 812064-650X 1 SUPPORT SUPPORTING IRON

22a 811219-0286 2 SCREW  
22b 811220-3321 2 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

23 813064-914X 1 ARM ARM, RIGHT
23a 811213-6522 1 SET SCREW STEEL M20-50 - USE 

300304106 DIN 933 GALV.
 

23b 811214-4123 1 SET SCREW STEEL M12-40 DIN 
931 GALV.

 

23c 811214-4226 1 SCREW STEEL M12-60 - USE 
300304062 DIN 931 GALV.

 

23d 811215-3424 2 SCREW M10-45 - USE 300304171 
DIN 603 GALV.

 

23e 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

23f 811220-4220 1 NUT   
23g 811220-4321 2 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

23h 811220-6321 1 NUT NYLOC M20 - USE 300316016 
DIN 985 GALV.

 

23i 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
23j 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
 

24 813062-660X 1 GUARD GUARD
24a 811213-3126 2 SET SCREW STEEL M10-16 - USE 

300304028 DIN 933 GALV.
 

24b 811241-2308 2 WASHER 11,5-23-1,5 DIN 522 GALV.  
24c 811242-3621 2 WASHER  
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REF PN QTY DESCRIPTION USAGE

25 813062-692A 1 AUGER AUGER
26 811338-0107 1 KEY FLAT KEY 10-8-32
27 813068-859X 1 ROLLER FRONT ROLLER

27a 811215-3320 4 SCREW M10-30 Q 8.8 - USE 
300304165 DIN 603 GALV.

 

27b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

27c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
28 813068-461X 1 BEAM  INLET PLATE

28a 811215-3320 4 SCREW M10-30 Q 8.8 - USE 
300304165 DIN 603 GALV.

 

28b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

28c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
29 811331-9930 2 SPH ROLLER BEARING STEEL BEARING ?25 UCP2 205
30 812064-903X 2 SCRAPER  SCRAPER
31 813064-915X 1 ARM ARM, LEFT

31a 811213-6522 1 SET SCREW STEEL M20-50 - USE 
300304106 DIN 933 GALV.

 

31b 811214-4123 1 SET SCREW STEEL M12-40 DIN 
931 GALV.

 

31c 811214-4226 1 SCREW STEEL M12-60 - USE 
300304062 DIN 931 GALV.

 

31d 811215-3424 2 SCREW M10-45 - USE 300304171 
DIN 603 GALV.

 

31e 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

31f 811220-4220 1 NUT   
31g 811220-4321 2 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

31h 811220-6321 1 NUT NYLOC M20 - USE 300316016 
DIN 985 GALV.

 

31i 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
31j 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
 

32 812064-987X 1 ARM LEVER ARM
33 812064-648X 1 ECCENTRIC EXCENTRIC
34 812064-649X 1 PLATE TIGHTENING PLATE
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REF PN QTY DESCRIPTION USAGE

34a 811213-3224 2 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

35 812064-947X 1 SUPPORT SUPPORT PLATE
36 812064-948X 1 SUPPORT SUPPORT PLATE
37 811317-0991 2 HYDRAULIC CYLINDER CYLINDER DVL 30-16-45
38 813064-952X 2 BRACKET  BRACKET

38a 811220-5222 1 NUT STEEL M16 H 8M/M DIN 439 
GALV.

 

38b 811241-4502 1 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

38c 811252-4202 1 COTTER PIN  
39 811311-1417 2 COUPLING  ANGLE COUPLING
40 811317-5020 1 HOSE HOSE 1/4 -400
41 811317-5022 1 HOSE HOSE 1/4 -1970
42 811311-8406 1 TEE T-PIECE
43 811317-5017 1 HYDRAULIC HOSE HYDRAULIC HOSE L=600
44 811311-1411 1 PIPE COUPLING PIPE COUPLING
45 811317-0299 1 QUICK MALE COUPLING  QUICK CLUTCH 1/4
46 812112-978X 5 CLAMP  CLAMP
47 812010-171X 1 CLAMP CLAMP

REF FIGURE NUMBER FIGURE NAME

060 060 060
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REF PN QTY DESCRIPTION USAGE

1 813064-418X 1 SHAFT  PICK-UP SHAFT
2 813064-417X 4 TUBE  TUBE F/PICK-UP

2a 811251-4501 2 PIN  
2b 811251-6501 2 PIN 10-60 - DELTA-coating DIN1481  

3 812065-647X 8 SPRING SPRING HOLDER
4 811435-0027 40 TINE  PU TINE

4a 811214-2222 1 SCREW STEEL M8-50 - USE 
300304160 DIN 931 GALV.

 

4b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

4c 811241-1202 1 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

5 813065-690X 4 ROLLER  ROLLER ASSY.
5a 811220-5222 1 NUT STEEL M16 H 8M/M DIN 439 

GALV.
 

5b 811255-1202 1 SNAP RING  
6 811435-0026 8 TINE  TINE

6a 811214-2222 1 SCREW STEEL M8-50 - USE 
300304160 DIN 931 GALV.

 

6b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

6c 811241-1202 1 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

7 811331-9998 1 ROLLER  ROLLER
8 813065-135X 3 BRACKET LAGER BRACKET
9 812065-131X 12 BUSHING  BUSH

10 812065-657X 1 SHAFT SHAFT
10a 811251-5501 4 PIN  
10b 811251-7501 4 PIN 12-60 - DELTA-coating DIN1481  

11 813065-415X 1 SIDE PLATE SIDE PLATE, RIGHT
11a 811213-3224 6 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

11b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

12 813065-411X 1 SIDE PLATE  SIDE PLATE, LEFT
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REF PN QTY DESCRIPTION USAGE

12a 811213-3224 6 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

12b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

13 813062-255X 1 GUARD GUARD
13a 811213-3222 2 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

13b 811241-2308 2 WASHER 11,5-23-1,5 DIN 522 GALV.  
14 813065-238A 1 GUARD GUARD
15 811421-6485 2 BEARING HALF  HALF OF BEARING HOUSING
16 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
17 813065-640X 1 BEARING HOUSING BEARING HOUSING

17a 811213-4422 2 SET SCREW STEEL M12-40 - USE 
300304058 DIN 933 GALV.

 

17b 811220-4122 2 NUT STEEL M12 - USE 300315003 
DIN 934 GALV.

 

18 812065-638X 1 TUBE DISTANCE TUBE
19 812065-408X 1 TUBE DISTANCE TUBE, LONG
20 813065-404X 1 BEARING HOUSING BEARING HOUSING, LEFT
21 813065-184X 1 SPROCKET SPROCKET WHEEL
22 811432-1197 1 TENSION SPRING  TENSION SPRING

22a 811252-4102 1 COTTER PIN 5-25 DIN 94 GALV.  
23 812063-059A 1 PAWL PAWL

23a 811213-1126 1 SET SCREW  
23b 811214-2224 1 SCREW  
23c 811220-2321 1 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
 

24 812063-065X 1 SUPPORT SUPPORT
24a 811214-2126 1 SCREW STEEL M8-45 - USE 

7000550245 DIN 931 GALV.
 

24b 811214-3122 2 SCREW STEEL M10-45 - USE 
71301210450 DIN 931 GALV.

 

25 812063-066X 2 ADJUSTER  FILLER
26 812065-236X 1 HUB HUB
27 813750-772A 1 SPROCKET SPROCKET WHEEL

27a 811313-1101 1 LUBE NIPPLE  
27b 811363-9044 1 JOINT  
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REF PN QTY DESCRIPTION USAGE

28 811335-4300 1 SPH ROLLER BEARING  BEARING GLISSA 35-39-50
29 812065-175X 1 RING  DISTANCE RING
30 813062-636A 1 PICK-UP PART G/PICK UP
31 811331-9988 8 TIGHTENER  TIGHTENING RING
32 812064-405X 1 PLATE GIRDER

32a 811220-3924 8 NUT M10 3.8.6.2 A2  
33 812064-760X 23 STRIPPER  STRIPPER

33a 811219-0603 3 SCREW M8-16 BN 13916 GALV  
34 812063-216X 1 GUARD GUARD
35 812062-219X 1 PROFILE MIDDLE PIECE

35a 811213-2222 9 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

35b 811220-2321 9 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.
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REF PN QTY DESCRIPTION USAGE

1 812068-871X 1 PLATE UPPER PLATE
1a 811213-3222 12 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

1b 811220-3321 12 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

2 812064-192X 1 PLATE UPPER PLATE
3 812064-944X 1 GUARD GUARD
4 812064-194X 1 GUARD GUARD

4a 811220-3922 1 NUT M10 1.8-3.2 cynk.  
5 812064-193X 1 TIGHTENER TIGHTENING

5a 811213-2126 2 SET SCREW STEEL M8-15 - USE 
300304152 DIN 933 GALV.

 

5b 811220-2321 2 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

6 812064-195A 1 GUARD GUARD
7 811165-0190 1 COVER COVER
8 812064-494X 1 BOTTOM BOTTOM, RIGHT

8a 811219-0234 3 HEX SOC SCREW  
8b 811220-5321 3 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

9 812068-080X 1 STRIPPER STRIPPER, RIGHT
9a 811215-3228 4 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

9b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

10 812064-490X 1 GUARD GUIDE PLATE, RIGHT
10a 811215-2222 4 CARRIAGE BOLT M8-20 - USE 

300304190 DIN 603 GALV.
 

10b 811220-2321 4 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

10c 811241-1202 4 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

11 812064-413X 1 PLATE  TUB
12 812064-491X 1 GUARD GUIDE PLATE, LEFT

12a 811215-2222 4 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.

 



064 p2

064
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064

REF PN QTY DESCRIPTION USAGE

12b 811220-2321 4 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

12c 811241-1202 4 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

13 812064-492X 1 BOTTOM BOTTOM, LEFT
13a 811215-3228 6 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

13b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

13c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

14 812062-225X 1 STRIPPER STRIPPER, LEFT
14a 811215-3228 4 SCREW M10-20 Q 8,8 - USE 

300304164 DIN 603 GALV.
 

14b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

14c 811241-2308 4 WASHER 11,5-23-1,5 DIN 522 GALV.  
16 813064-180A 1 SIDE PLATE SIDE PLATE. RIGHT

16a 811213-5424 6 SET SCREW QY-Sruba M16-45 
=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

16b 811241-4502 6 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

17 813062-550X 1 TUBE BEARING TUBE
18 812068-081X 1 SUPPORT SUPPORT

18a 811213-3224 2 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

18b 811213-3324 1 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

18c 811219-0234 3 HEX SOC SCREW  
18d 811220-3321 4 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

18e 811241-2401 2 WASHER 11-20-2,5 DIN 1441 GALV.  
19 813068-085X 1 SUPPORT  BEARING TUBE
20 813064-175B 1 SIDE PLATE SIDE PLATE, LEFT



064 p3
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REF PN QTY DESCRIPTION USAGE

20a 811213-5424 6 SET SCREW QY-Sruba M16-45 
=300304093 - fantom / STEEL 
M16-45 - USE 300304093 DIN 933 
GALV.

 

20b 811241-4502 6 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

21 813064-409A 1 FRAME FRAME
22 813068-256X 1 HANDRAIL  HOOP

22a 811213-4324 4 SET SCREW STEEL M12-35 - USE 
300304057 DIN 933 GALV.

 

22b 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

22c 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

23 812064-199X 1 SUPPORT SUPPORT
24 812068-083X 5 SHIM  DISTANCE PIECE
26 812064-647X 1 FOOT STOP

26a 811219-0264 1 SCREW  
26b 811219-0812 1 SCREW  

28 812062-753X 1 BRACKET BRACKET
29 812064-191X 1 FOOT STOP

29a 811213-5324 1 SET SCREW STEEL M16-35 - USE 
300304081 DIN 933 GALV.

 

29b 811242-5421 1 WASHER  
30 812062-754X 1 FORK FORK
31 813062-757X 4 STOP STOP

31a 811214-5324 1 SCREW STEEL M16-75 DIN 931 
GALV.

 

31b 811220-5122 1 NUT STEEL M16 - USE 300315006 
DIN 934 GALV.

 

31c 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

32 811325-2101 3 TYRE/TIRE BALLOON WHEEL 190-150-5
32a 811214-5626 1 SCREW STEEL M16-220 - USE 

200215449 DIN 931 GALV.
 

32b 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

33 811323-9397 1 TUBE TUBE
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REF PN QTY DESCRIPTION USAGE

34 811323-9405 2 BALL BEARING BALL BEARING 6205 Z
35 811323-9073 2 WASHER TIGHTENING WASHER
36 811323-9396 2 LINING LINING
37 812062-751X 4 BRACKET BRACKET

37a 811213-5324 1 SET SCREW STEEL M16-35 - USE 
300304081 DIN 933 GALV.

 

37b 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

38 812068-252X 1 TUBE TUBE
38a 811393-0125 2 TIP  

39 811311-8662 2 TUBE  TUBE HOLDER ?28
39a 811219-0344 2 SCREW  
39b 811220-1323 2 NUT NYLOC M6 - USE 300316026 

DIN 985 GALV.
 

39c 811241-1207 2 WASHER 6,4-12-1,6 - USE 
300332038 DIN 125 GALV.

 



065 p1

065
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065

REF PN QTY DESCRIPTION USAGE

1 812062-533X 1 BUSHING BUSH
1a 811213-5224 1 SET SCREW STEEL M16-25 - USE 

300304091 DIN 933 GALV.
 

1b 811214-5422 1 SCREW  
1c 811220-5321 2 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

1d 811241-4503 8 WASHER 17,5-35-3 DIN 522 GALV.  
1e 811241-5503 1 WASHER 21.0-42-3.5 ISO 7089 

GALV.
 

1f 811242-5421 1 WASHER  
2 813064-988X 2 ARM  LEVER ARM
3 811421-6491 2 BEARING HALF  HALF OF BEARING HOUSING
4 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
5 812228-275X 2 BEARING HALF HALF OF BEARING HOUSING
6 813062-218X 2 TIGHTENER  TIGHTENING

6a 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

6b 811255-3202 1 SNAP RING SNAP 35 MM OUTER - 
USE 200215288 - fantom DIN 471

 

7 813065-193X 1 SPROCKET CLUTCH W./SPROCKET WH. ASS.
8 811341-9164 1 FLANGE FLANGE

8a 811213-3324 3 SET SCREW STEEL M10-35 - USE 
300304035 DIN 933 GALV.

 

9 811341-9566 2 PLATE  FRICTION PLATE
10 811341-9631 1 RING RALE
11 811341-9557 1 PLATE PRESSURE PLATE

11a 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

12 811341-9591 1 SPRING DISC SPRING
13 811341-9592 1 SPRING DISC SPRING
14 811341-9567 1 FLANGE PRESSURE FLANGE
15 812062-251A 1 SPROCKET SPROCKET WHEEL 28-TEETH
16 812062-647X 1 THRUST WASHER THRUST WASHER

16a 811213-4322 1 SET SCREW STEEL M12-30 - USE 
300304056 DIN 933 GALV.

 

16b 811242-4421 1 LOCK WASHER  
17 812712-544X 2 BUSHING BUSH
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REF PN QTY DESCRIPTION USAGE

18 813064-983X 2 BRACKET  BRACKET
18a 811213-4324 3 SET SCREW STEEL M12-35 - USE 

300304057 DIN 933 GALV.
 

18b 811220-4321 3 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

18c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

19 812064-918X 2 SUPPORT UPPER FITTINGS
20 811399-0204 2 RING DISTANCE RING
21 812062-677X 1 GUARD GUARD
22 812064-650X 1 SUPPORT SUPPORTING IRON

22a 811219-0286 2 SCREW  
22b 811220-3321 2 NUT NYLOC M10 - USE 300316020 

DIN 985 GALV.
 

23 813064-914X 1 ARM ARM, RIGHT
23a 811213-6522 1 SET SCREW STEEL M20-50 - USE 

300304106 DIN 933 GALV.
Sruba M20-50 =300304106 - fantom / 
STEEL SET SCREW M20-50 - USE 
300304106 DIN 933 GALV.

23b 811214-4123 1 SET SCREW STEEL M12-40 DIN 
931 GALV.

Sruba M12-40 / STEEL SCREW 
M12-40 DIN 931 GALV.

23c 811214-4226 1 SCREW STEEL M12-60 - USE 
300304062 DIN 931 GALV.

Sruba M12-60 =300304062 - fantom / 
STEEL SCREW M12-60 - USE 
300304062 DIN 931 GALV.

23d 811215-3424 2 SCREW M10-45 - USE 300304171 
DIN 603 GALV.

Sruba pods. M10-45 =300304171 - 
fantom / CARRIAGE SCREW M10-45 
- USE 300304171 DIN 603 GALV.

23e 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

Nakretka sam. M10 =300316020 - 
fantom / NYLOC NUT M10 - USE 
300316020 DIN 985 GALV.

23f 811220-4220 1 NUT  QY-COUNTER NUT M12 DIN 439 
GALV.

23g 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

Nakretka sam. M12 =300316021 - 
fantom / NYLOC NUT M12 - USE 
300316021 DIN 985 GALV.

23h 811220-6321 1 NUT NYLOC M20 - USE 300316016 
DIN 985 GALV.

Nakretka sam. M20 =300316016 - 
fantom / NYLOC NUT M20 - USE 
300316016 DIN 985 GALV.

23i 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV. Podkladka 10,5-20-2,0 / WASHER 
10,5-20-2,0 DIN 125 GALV.
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REF PN QTY DESCRIPTION USAGE

23j 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

Podkladka 13-25-2,5 DIN 125-A13, 
GALV / WASHER 13-25-2,5 DIN 125-
A13, ST,GALV

24 813062-660X 1 GUARD GUARD
24a 811213-3126 2 SET SCREW STEEL M10-16 - USE 

300304028 DIN 933 GALV.
 

24b 811241-2308 2 WASHER 11,5-23-1,5 DIN 522 GALV.  
24c 811242-3621 2 WASHER  
25 813065-200B 1 AUGER AUGER
26 811338-0107 1 KEY FLAT KEY 10-8-32
27 813068-856X 1 ROLLER FRONT ROLLER
28 813068-407X 1 BEAM  INLET PLATE

28a 811215-3320 4 SCREW M10-30 Q 8.8 - USE 
300304165 DIN 603 GALV.

 

28b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

28c 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
29 811331-9930 2 SPH ROLLER BEARING STEEL BEARING ?25 UCP2 205
30 812064-903X 2 SCRAPER  SCRAPER
31 813064-915X 1 ARM ARM, LEFT

31a 811213-6522 1 SET SCREW STEEL M20-50 - USE 
300304106 DIN 933 GALV.

 

31b 811214-4123 1 SET SCREW STEEL M12-40 DIN 
931 GALV.

 

31c 811214-4226 1 SCREW STEEL M12-60 - USE 
300304062 DIN 931 GALV.

 

31d 811215-3424 2 SCREW M10-45 - USE 300304171 
DIN 603 GALV.

 

31e 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

31f 811220-4220 1 NUT   
31g 811220-4321 2 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

31h 811220-6321 1 NUT NYLOC M20 - USE 300316016 
DIN 985 GALV.

 

31i 811241-2402 2 WASHER 10,5-20-2,0 DIN 125 GALV.  
31j 811241-3403 4 WASHER 13-25-2,5 DIN 125-A13, 

ST,GALV
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REF PN QTY DESCRIPTION USAGE

32 812064-987X 1 ARM LEVER ARM
33 812064-648X 1 ECCENTRIC EXCENTRIC
34 812064-649X 1 PLATE TIGHTENING PLATE

34a 811213-3224 2 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

35 812064-947X 1 SUPPORT SUPPORT PLATE
36 812064-948X 1 SUPPORT SUPPORT PLATE
37 811317-0991 2 HYDRAULIC CYLINDER CYLINDER DVL 30-16-45
38 813064-952X 2 BRACKET  BRACKET

38a 811220-5222 1 NUT STEEL M16 H 8M/M DIN 439 
GALV.

 

38b 811241-4502 1 WASHER 17-30-3 STEEL Replaces 
811241-3504 DIN 125 GALV.

 

38c 811252-4202 1 COTTER PIN  
39 811311-1417 2 COUPLING  ANGLE COUPLING
40 811317-5020 1 HOSE HOSE 1/4 -400
41 811317-5021 1 HOSE HOSE 1/4 -2250
42 811311-8406 1 TEE T-PIECE
43 811317-5017 1 HYDRAULIC HOSE HYDRAULIC HOSE L=600
44 811311-1411 1 PIPE COUPLING PIPE COUPLING
45 811317-0299 1 QUICK MALE COUPLING  QUICK CLUTCH 1/4
46 812112-978X 5 CLAMP  CLAMP
47 812010-171X 1 CLAMP CLAMP

REF FIGURE NUMBER FIGURE NAME

064 064 064
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REF PN QTY DESCRIPTION USAGE

1 813064-420X 1 SHAFT PICK-UP SHAFT
2 813064-419X 4 TUBE TUBE F/PICK-UP

2a 811251-4501 2 PIN  
2b 811251-6501 2 PIN 10-60 - DELTA-coating DIN1481  

3 812065-662X 8 SPRING TENSION SPRING
4 811435-0027 48 TINE  PU TINE

4a 811214-2222 1 SCREW STEEL M8-50 - USE 
300304160 DIN 931 GALV.

 

4b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

4c 811241-1202 1 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

5 813065-690X 4 ROLLER  ROLLER ASSY.
5a 811220-5222 1 NUT STEEL M16 H 8M/M DIN 439 

GALV.
 

5b 811255-1202 1 SNAP RING  
6 811435-0026 8 TINE  TINE

6a 811214-2222 1 SCREW STEEL M8-50 - USE 
300304160 DIN 931 GALV.

 

6b 811220-2321 1 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

6c 811241-1202 1 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

7 811331-9998 1 ROLLER  ROLLER
8 813065-135X 3 BRACKET LAGER BRACKET
9 812065-131X 12 BUSHING  BUSH

10 812065-661X 1 SHAFT SHAFT
10a 811251-5501 4 PIN  
10b 811251-7501 4 PIN 12-60 - DELTA-coating DIN1481  

11 813065-415X 1 SIDE PLATE SIDE PLATE, RIGHT
11a 811213-3224 6 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

11b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

12 813065-411X 1 SIDE PLATE  SIDE PLATE, LEFT
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REF PN QTY DESCRIPTION USAGE

12a 811213-3224 6 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

12b 811220-3321 6 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

13 813062-255X 1 GUARD GUARD
13a 811213-3222 2 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

13b 811241-2308 2 WASHER 11,5-23-1,5 DIN 522 GALV.  
14 813065-238A 1 GUARD GUARD
15 811421-6485 2 BEARING HALF  HALF OF BEARING HOUSING
16 811331-7503 2 BALL BEARING BALL BEARING GRAE-NPPB 35
17 813065-640X 1 BEARING HOUSING BEARING HOUSING

17a 811213-4422 2 SET SCREW STEEL M12-40 - USE 
300304058 DIN 933 GALV.

 

17b 811220-4122 2 NUT STEEL M12 - USE 300315003 
DIN 934 GALV.

 

18 812065-638X 1 TUBE DISTANCE TUBE
19 812065-408X 1 TUBE DISTANCE TUBE, LONG
20 813065-404X 1 BEARING HOUSING BEARING HOUSING, LEFT
21 813065-184X 1 SPROCKET SPROCKET WHEEL
22 811432-1197 1 TENSION SPRING  TENSION SPRING

22a 811252-4102 1 COTTER PIN 5-25 DIN 94 GALV.  
23 812063-059A 1 PAWL PAWL

23a 811213-1126 1 SET SCREW  
23b 811214-2224 1 SCREW  
23c 811220-2321 1 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
 

24 812063-065X 1 SUPPORT SUPPORT
24a 811214-2126 1 SCREW STEEL M8-45 - USE 

7000550245 DIN 931 GALV.
 

24b 811214-3122 2 SCREW STEEL M10-45 - USE 
71301210450 DIN 931 GALV.

 

25 812063-066X 2 ADJUSTER  FILLER
26 812065-236X 1 HUB HUB
27 813750-772A 1 SPROCKET SPROCKET WHEEL

27a 811313-1101 1 LUBE NIPPLE  
27b 811363-9044 1 JOINT  
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REF PN QTY DESCRIPTION USAGE

28 811335-4300 1 SPH ROLLER BEARING  BEARING GLISSA 35-39-50
29 812065-175X 1 RING  DISTANCE RING
30 813065-472X 1 REEL PART FOR REEL
31 811331-9988 8 TIGHTENER  TIGHTENING RING
32 813065-214X 1 PLATE  GIRDER

32a 811220-3924 8 NUT M10 3.8.6.2 A2  
33 812064-760X 27 STRIPPER  STRIPPER

33a 811219-0603 3 SCREW M8-16 BN 13916 GALV  
34 812063-216X 1 GUARD GUARD
35 812065-213X 1 PROFILE INTERMEDIATE PIECE

35a 811213-2222 9 SET SCREW STEEL M8-20 - USE 
300304153 DIN 933 GALV.

 

35b 811220-2321 9 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.
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REF PN QTY DESCRIPTION USAGE

1 814060-1800 1 DIA KIT, HARVESTER AUTO-HITCH
2 812065-958X 1 WEAR PLATE WEARING PLATE
3 813067-250X 1 HITCH HITCH HOOK
4 813067-255A 1 GUIDE  GUIDE

4a 811213-5524 8 SET SCREW STEEL M16-50 Q 10,9 
DIN 933 BLACK

 

4b 811220-5323 8 NUT  
4c 811241-4503 8 WASHER 17,5-35-3 DIN 522 GALV.  
5 812067-254X 2 DOWEL DOWEL

5a 811241-6409 1 WASHER 25,5-39-2,5  
5b 811251-4202 1 PIN   

6 812067-260X 1 DOWEL DOWEL
6a 811254-4201 2 PIN SECU10 MM  

7 811317-0988 1 HYDRAULIC CYLINDER CYLINDER 50-30-310
7a 811241-6409 4 WASHER 25,5-39-2,5  

8 811311-8560 2 RING PACKING RING
9 811311-1411 2 PIPE COUPLING PIPE COUPLING

10 812010-394X 2 NOZZLE NOZZLE
11 811311-8603 2 COUPLING ANGLE COUPLING
12 811317-0472 2 HOSE HYDRAULIC HOSE L=7800
13 811393-0140 2 CAP PROTECTION CAP BLUE
14 811317-0302 2 COUPLING CONNECTION F/QUICK-COUPLING
15 811317-5011 2 HOSE HOSE 1/4 -1500
16 811311-8534 2 SCREW SCREWED CONNECTION
17 811317-9528 1 GASKET SET OF GASKETS F/ 1317-0941
18 811317-9854 1 VALVE VALVE
30 814120-0317 1 HITCH COMBINATION DRIVE
31 813129-828X 1 DOWEL COUPLING DOWEL

31a 811254-4201 1 PIN SECU10 MM  
31b 811433-0298 1 SPRING   

32 812129-718X 1 BRACKET BRACKET
32a 811214-5224 2 SET SCREW STEEL M16-55 DIN 

931 GALV.
 

32b 811214-5322 4 SCREW  
32c 811220-5321 6 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
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REF PN QTY DESCRIPTION USAGE

33 812129-761X 1 SCREEN SCREEN
34 812129-719X 1 BRACKET BRACKET

REF FIGURE NUMBER FIGURE NAME

002 002 002
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REF PN QTY DESCRIPTION USAGE

1 814060-1224 1 COVER EXTENSION
2 813064-846X 1 EXTENSION EXTENSION
3 813068-671X 1 REINFORCEMENT REINFORCEMENT-

3a 811215-2222 6 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.

 

3b 811220-2321 6 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

3c 811241-1402 6 WASHER  
4 813068-674X 1 REINFORCEMENT REINFORCEMENT-

4a 811215-2222 6 CARRIAGE BOLT M8-20 - USE 
300304190 DIN 603 GALV.

 

4b 811220-2321 6 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

4c 811241-1402 6 WASHER  
5 812279-821X 4 SUPPORT SPRING CONSOLE

5a 811213-5622 1 SET SCREW STEEL M16-60 - USE 
71301416605 DIN 933 GALV.

 

5b 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

5c 811241-2506 4 WASHER 11-34-3 - USE 300332002 
DIN 440 GALV.

 

6 811432-6795 1 TENSION SPRING  TENSION SPRING
7 812068-930X 1 BRACKET BRACKET

7a 811214-4126 2 SCREW STEEL M12-45 - USE 
300304059 DIN 931 GALV.

 

7b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

7c 811241-3403 2 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

8 811392-0110 1 EYEBOLT M12-123 GALV EYE BOLT M12-123
8a 811220-4321 1 NUT NYLOC M12 - USE 300316021 

DIN 985 GALV.
 

8b 811241-3403 1 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

9 811311-8537 2 BRACKET SUPPORT FOR TUBE
9a 811215-2620 1 SCREW  
9b 811220-2321 1 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
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REF PN QTY DESCRIPTION USAGE

9c 811241-1402 1 WASHER  
10 811311-8600 2 PLATE TOP PLATE

REF FIGURE NUMBER FIGURE NAME

002 002 002
009 009 009
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REF PN QTY DESCRIPTION USAGE

1 814060-1407 1 KIT WHEEL
2 812062-838X 1 BRACKET BRACKET

2a 811213-5720 2 SCREW  
2b 811220-5124 4 NUT STEEL M16 Q10 DIN 934 GALV.  
2c 811220-5321 2 NUT NYLOC M16 - USE 300316023 

DIN 985 GALV.
 

3 813062-839X 1 JACK CASTOR JACK
3a 811254-3102 1 PIN  

4 812062-857X 2 WHEEL WHEEL HOLDER
4a 811213-3222 2 SET SCREW STEEL M10-20 - USE 

300304031 DIN 933 GALV.
 

4b 811220-3321 2 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

5 813062-853X 1 BRACKET RIGHT WHEEL BRACKET
6 813068-846X 1 BRACKET LEFT WHEEL BRACKET
7 812062-856X 2 PLATE GUIDE PLATE
8 813062-841X 2 ARM WHEEL ARM
9 811323-1110 1 RIM RIM 2,50-6

9a 811220-5321 1 NUT NYLOC M16 - USE 300316023 
DIN 985 GALV.

 

9b 811313-1301 1 LUBE NIPPLE  
10 811325-9030 1 HUB CAP HUB CAP
11 811331-3101 1 BALL BEARING BALL BEARING 6204
12 811325-9006 1 BALL BEARING BALL BEARING 6005
13 811325-9029 2 TIGHTENER TIGHTENING LAMELLA
14 811321-1311 2 TYRE/TIRE TYRE 3,5-6
15 811322-1109 2 HOSE TUBE  3.50-6

REF FIGURE NUMBER FIGURE NAME

060 060 060
064 064 064



083 p1

083



083 p1

083

REF PN QTY DESCRIPTION USAGE

1 813064-846X 1 EXTENSION EXTENSION
1a 811215-3226 4 SCREW M10-25 Q 8,8 - USE 

7000601587 DIN 603 GALV.
 

1b 811220-3321 4 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

1c 811241-2408 4 WASHER 10,5-30-2,5 - USE 
300332043 DIN 9021 GALV.

 

2 812064-838X 1 LOCKING PLATE LOCKING PLATE
2a 811215-1123 12 SCREW M6-16 - USE 200215314 

DIN 603 GALV.
 

2b 811220-1323 12 NUT NYLOC M6 - USE 300316026 
DIN 985 GALV.

 

2c 811241-1407 12 WASHER  
3 811329-0105 2 WHEEL WHEEL
4 812068-895X 1 DOWEL DOWEL

4a 811254-3202 2 PIN QY-SECU5 MM DIN 11023  
5 813064-827X 1 RING  HOOP

5a 811215-3226 10 SCREW M10-25 Q 8,8 - USE 
7000601587 DIN 603 GALV.

 

5b 811220-3321 10 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

5c 811241-2402 10 WASHER 10,5-20-2,0 DIN 125 GALV.  
6 813065-115A 1 SUPPORT  SUPPORT, LEFT

6a 811214-3222 1 SCREW STEEL SCHREW M 10-50  
6b 811215-3320 2 SCREW M10-30 Q 8.8 - USE 

300304165 DIN 603 GALV.
 

6c 811220-3321 3 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

6d 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
7 813065-090A 1 SUPPORT SUPPORT

7a 811214-3222 1 SCREW STEEL SCHREW M 10-50  
7b 811215-3320 2 SCREW M10-30 Q 8.8 - USE 

300304165 DIN 603 GALV.
 

7c 811220-3321 3 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

7d 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
8 813068-824X 1 REINFORCEMENT  REINFORCEMENT



083 p2

083



083 p2

083

REF PN QTY DESCRIPTION USAGE

8a 811215-2220 11 SCREW QN-BOARD M8X20 DIN 603 
8.8 GALV.

 

8b 811220-2321 11 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

8c 811241-1502 11 WASHER 8,5-30-3 DIN 522 GALV.  
9 813068-827X 1 REINFORCEMENT  REINFORCEMENT

9a 811215-2220 11 SCREW QN-BOARD M8X20 DIN 603 
8.8 GALV.

 

9b 811220-2321 11 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

9c 811241-1502 11 WASHER 8,5-30-3 DIN 522 GALV.  
10 811311-8510 2 COUPLING  FITTINGS
11 811317-0832 2 HYDRAULIC HOSE HYDRAULIC HOSE L=2550
12 813068-878X 1 EXTENSION EXTENSIONER UPPER
13 812125-303X 2 STOP STOP RING

13a 811213-3222 3 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

13b 811241-2502 3 WASHER 10,5-22-3 DIN 522 GALV.  
13c 811242-3221 3 WASHER M10 DIN 7980 GALV.  
14 812060-985X 1 THRUST RING THRUST RING
15 812064-895X 2 ECCENTRIC EXCENTRIC

15a 811213-4422 2 SET SCREW STEEL M12-40 - USE 
300304058 DIN 933 GALV.

 

15b 811220-4321 2 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

16 812068-892X 1 FOOT STOP
16a 811213-3224 4 SET SCREW STEEL M10-25 - USE 

300304032 DIN 933 GALV.
 

16b 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
17 812064-893X 2 SUPPORT SUPPORT

17a 811213-2322 2 SET SCREW STEEL M8-30 - USE 
300304156 DIN 933 GALV.

 

17b 811220-2321 2 NUT NYLOC M8 - USE 300316027 
DIN 985 GALV.

 

17c 811241-1202 2 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

18 813068-890A 1 EXTENSION EXTENSIONER LOWEST



083 p3

083



083 p3

083

REF PN QTY DESCRIPTION USAGE

18a 811313-2101 4 LUBE NIPPLE  
19 812064-883X 1 DOWEL  DOWEL ?25X330

19a 811241-6409 2 WASHER 25,5-39-2,5  
19b 811255-2203 2 SNAP RING QY-SNAP 25 MM 

OUTER - USE 300407009 - fantom 
DIN 471

 

19c 811313-1101 2 LUBE NIPPLE  
20 812364-685X 1 DOWEL DOWEL

20a 811241-5301 2 WASHER 20,2-34-1,5 DIN 522 GALV.  
20b 811251-3201 2 PIN 5-30 - DELTA-coating DIN1481  

23 812068-834X 1 SUPPORT SUPPORT
23a 811213-4324 4 SET SCREW STEEL M12-35 - USE 

300304057 DIN 933 GALV.
 

23b 811220-4321 4 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

23c 811241-3403 8 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

24 813064-817X 1 FORK  SEAT, OUTER
24a 811213-3324 12 SET SCREW STEEL M10-35 - USE 

300304035 DIN 933 GALV.
 

24b 811220-3321 12 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

24c 811241-2402 24 WASHER 10,5-20-2,0 DIN 125 GALV.  
25 813064-876X 1 SUPPORT  SUPPORT FOR CHUTE

25a 811215-3222 12 SCREW M10-20 H-3 8.8 - USE 
7000552510 DIN 603 GALV. - fantom

 

25b 811220-3321 12 NUT NYLOC M10 - USE 300316020 
DIN 985 GALV.

 

26 811393-0193 2 RUBBER BUMPER RUBBERBUFFER 125-60-40
26a 811213-2422 2 SET SCREW STEEL M8-40  
26b 811220-2321 2 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
 

26c 811241-1202 4 WASHER 8,4-16-1,6 DIN 125-A8,4 
ST. GALV VERZ. GELB CHROM 
GALV.

 

27 812068-904X 1 COVER  COVER
29 811311-8537 5 BRACKET SUPPORT FOR TUBE
30 811311-8600 4 PLATE TOP PLATE



083 p4

083



083 p4

083

REF PN QTY DESCRIPTION USAGE

31 811311-8534 2 SCREW SCREWED CONNECTION
32 812068-676X 4 REINFORCEMENT  REINFORCEMENT

32a 811213-4422 3 SET SCREW STEEL M12-40 - USE 
300304058 DIN 933 GALV.

 

32b 811220-4321 3 NUT NYLOC M12 - USE 300316021 
DIN 985 GALV.

 

32c 811241-3403 6 WASHER 13-25-2,5 DIN 125-A13, 
ST,GALV

 

REF FIGURE NUMBER FIGURE NAME

001 001 001
006 006 006
009 009 009
015 015 015
084 084 084



084 p1

084



084 p1

084

REF PN QTY DESCRIPTION USAGE

1 811317-3063 1 HYDRAULIC CYLINDER  CYLINDER
2 811311-8525 1 COUPLING ANGLE COUPLING - L10
3 811311-1416 1 PIPE PIPE STUB
4 811311-8620 1 COUPLING ANGLE COUPLING
5 811311-8603 1 COUPLING ANGLE COUPLING
6 811311-8406 1 TEE T-PIECE
7 811317-0847 1 HOSE  HYDRAULIC HOSE L=350
8 812307-111X 1 NOZZLE NOZZLE
9 811317-0858 2 HOSE HYDRAULIC HOSE L=6000

10 811317-9536 1 GASKET KIT  SET OF GASKETS 1317-3037/63
11 811317-9854 1 VALVE VALVE



085 p1

085



085 p1

085

REF PN QTY DESCRIPTION USAGE

0 814230-6004 1 LAMP BASE LIGHTING EQUIPMENT
1 813236-049X 1 LAMP LIGHTING PLANT, RIGHT
2 813236-050X 1 LAMP LIGHTING PLANT, LEFT
3 811391-0712 1 WIRE CONNECTOR PLUG 7-POLES
4 813236-048X 1 CABLE DISTRIBUTER CABLE
5 812236-033X 2 TUBE TUBE HOLDER
6 812236-036X 2 TUBE TUBE HOLDER



086 p1

086



086 p1

086

REF PN QTY DESCRIPTION USAGE

0 814060-1225 1 EXTENSION  EXTENSION FOR CHUTE 300 MM
1 813068-361X 1 EXTENSION  EXTENSION FOR CHUTE

1a 811313-2101 4 LUBE NIPPLE  
2 812068-892X 1 FOOT STOP

2a 811213-3224 4 SET SCREW STEEL M10-25 - USE 
300304032 DIN 933 GALV.

 

2b 811241-2402 4 WASHER 10,5-20-2,0 DIN 125 GALV.  
3 812125-303X 2 STOP STOP RING

3a 811213-3222 3 SET SCREW STEEL M10-20 - USE 
300304031 DIN 933 GALV.

 

3b 811241-2502 3 WASHER 10,5-22-3 DIN 522 GALV.  

REF FIGURE NUMBER FIGURE NAME

009 009 009



087 p1

087



087 p1

087

REF PN QTY DESCRIPTION USAGE

0 814060-1808 1 DIA KIT, HARVESTER  LS KIT FOR FCT
1 811317-0305 1 COUPLING QUICK CLUTCH LS 1/4
2 811311-1411 1 PIPE COUPLING PIPE COUPLING
3 811311-8560 1 RING PACKING RING
4 811317-0314 1 HYDRAULIC HOSE HYDRAULIC HOSE L=6550
5 811393-0144 1 QUICK FEMALE COUPLING  PROTECTING PLUG RED
6 811393-0142 1 QUICK FEMALE COUPLING  PROTECTING PLUG RED
7 811317-0435 1 HYDRAULIC HOSE  HYDRAULIC HOSE L=1100
8 811317-0308 2 QUICK MALE COUPLING  QUICK CLUTCH 3/4
9 811311-8414 2 HYD CONNECTOR  SCREWED CONNECTION

10 811311-2620 2 HYD CONNECTOR  SOCKET
11 811311-8539 2 WASHER GASKET
12 811311-8540 2 RING  TIGHTENING RING
13 811311-8510 1 COUPLING  FITTINGS
14 811311-8538 1 GASKET GASKET
15 811311-2630 1 HYD CONNECTOR NIPPLE

REF FIGURE NUMBER FIGURE NAME

015 015 015



088 p1

088



088 p1

088

REF PN QTY DESCRIPTION USAGE

0 814060-0908 1 DIA KIT, HARVESTER IL PRESSURE FILTER KIT
1 811317-1046 1 HYDRAULIC OIL FILTER IL PRESSURE FILTER
2 811311-8539 2 WASHER GASKET
3 811311-8550 1 LUBE NIPPLE  NIPPLE

REF FIGURE NUMBER FIGURE NAME

015 015 015



090 p1

090



090 p1

090

REF PN QTY DESCRIPTION USAGE

0 814210-6006 1 KIT  WARNING TRIANGLE
1 811391-0504 1 WARNING TRIANGLE WARNING TRIANGLE
2 601140180 1 SPADE TERMINAL  SPADE F/ SMV TRIANGLE
3 300008276 1 HOLDER  BOARD HOLDER
4 811241-1203 4 WASHER 6,5-13-1,2 G DIN 522 

GALV.
WASHER 6,5-13-1,2

5 811220-1323 2 NUT NYLOC M6 - USE 300316026 
DIN 985 GALV.

NYLOC NUT M6

6 811213-1222 2 SET SCREW STEEL M6-20 - USE 
300304135 DIN 933 GALV.

STEEL SET SCREW M6-20

7 811241-1403 4 WASHER 9-16-2,0 DIN 1441 GALV. WASHER 9-16-2,0
8 811220-2321 2 NUT NYLOC M8 - USE 300316027 

DIN 985 GALV.
NYLOC NUT M8

9 811213-2224 2 SET SCREW STEEL M8-25 - USE 
300304155 DIN 933 GALV.

STEEL SET SCREW M8-25


